PARTS LIST

MODEL RQ-8A

(FB2)
| (FB3)
e BtrePaeg [F 84] |

 CGrePagk




StraPack RQ—8A
PARTS LIST

This parts list is inclusive. |t contains all parts found in the StraPack model RG-8A.

ORDERING INFORMATION

¥hen ordering from this booklet, please specify

(1) PART NUMBER, (» DESCRIPTION and 3 QUANT I TY for each item.
For items marked ¥ ,also indicate STRAP WIDTH,
ARCH SIZE or VOLTAGE.

For the purposes of this listing, only those parts which are normally assembled are broken
down inta their component niscec. Individual parte, in turn. have hesn groumed by function
into catesaries.

They are found under the headings "ASSEMBLY" , "GROUP" or "UNI T".

By careful selection of part nunber, component parts can be obtained in various stzges of
assembly.

Pre-assenbled sets, groups or entire units can be ordered as easily as individual parts,
becouse a prat number has been assigned to them as well. |If you wish to order o complete sroup,
for example, its part number will be found in the heading of the appropriate page.

EXPLANATION OF PART NUMBERS
All part numbers are the digit numbers.

Part numbers having this configuration 123-45-67B90, are exclusively StraPack parts,

used only in StraPack strapping machines. The first three digits (123) indicate the model
numbers of the machine for which the part was orignally created. Two middle dimits (45).
show the unit numbers to which the part helongs. 0f the last five digits. the first two
represent the group numbers(6),and assembly numbers (7),The last three digits (890) are the
special number assigned to that specific part. Part numbers which look [ike this 1234-567830,
are assigned to commonly ave) lable parts not manutactured by StraPack. lhe tirst four

digits (1234) show the part’s classification, the last six digits (567890) represent the
type and size of part.

CODING FOR NUTS.BOLTS,ETC.

The chart below explains the abbreviaticns nsed iz this sarts 1ist for comaon anis, balls, ekc..
The eolries wiil also show dimedglos in diliimeler (diancters 1 length) where applicabie. For
example, 2 descriplion such a3 "HBS, M5 x 1 refers to 1 Hex Socket Ball,Sum in diameter,
12an ia leogth .

Apprarasce ABdrEviation vasignation

¥ * L3 B & B

@mm) PMS Fam;ai:a\(;;: Screm
@mm) ™S TN”I:I—;;:;;:; Screm
@ﬂ)}»b FMS Flzth;;z\;f:ﬁ_me Screw
m | e
B | s | e
o |~ | pu
o | = | .
> R
o | o [l




N=YUXIDRA

CON=VYRFIE. A+31822 RQ-8FB OBRHBKOPEIRAEHTLET,
HaldXond. $aEess UM ERCAEASET L,

OIDA—YURME. ROLSCRRANTOFS.

ORWES -2z b LLHFHERbENTLET,
Oardis - BUARBLUT v - TV BRE-SOEETRLET.
Ofead - BRMROELVRUSERLET,

OlBEE No. 926----RQ—8FB2 (XL }2%)

No. 827.---RG-8FB3 (=i }3%)
No. 928----RQG-8FB4 (=)L }4%)

A=y bES

aEmE o

3 Control Group(Contral Box Assembly)--

CONTENTS
SEALING UN|Trvvereenseersranssnnnnmorinanie
Cam Group:»++»serassees .
Interlock Shaft Assembly-
Slide Table Group=------~
Slide Table Arm Assembiy-
Band Guide Arm Assembly--
Press Grouperr-rrrrererer
Right Press Arm Assembly:
Center Press Arm Assembly
Left Press Arm Assembly--
Heater Group-«-------
Heater Arm Assembly
Sealing Frame Group

Tension Group:+oesrresrrrerracssciieiiian Y

Touch foller Arm Assembly - efR F 7 AP
Tension Solenoid Assembly s r=ccrevesrieens Frpar e} Foirg
Beit Tension Assembly:

Feed Group««r+-eeree

Fead Shooter Accembly::
Feed Band Guide Assembly-
Feed Upper Aol ler Assembly:--- ' Za-F 7ol -
Reverse Solenoide Joint Assembly: yn' -le-/ﬂ
FR Beit Tension Assemblyererenr
FR Solenoid Assembly+-»»-+++
Reverse Upper Roller Assembly
Right Bandway $liding Group-
Right Bandway Arm Assemhly
AHCH U"l] ...............
Arch Frame & Cover Group:
Arch Bandway Group:+- -
Right Bandway Assembly:
Arch Flap Group:«:--
POOL UNITrevnvoss
Pool Feed Groups«»+«++"
Pool Feed Motor Assembly:
Pool Shooter In Assembly-
Pool Shooter Out Assembly--
Pool Teuch Roller Assembly
Self-Loading Group*- .
$elf-Lending I lap A:.wnhll i
Pool Box Groupeerererraverres
REEL UMIT:«--

Ree| GFOUD .......................
Froo Angle Bracket Holder Aczembly.
Ree!| Control Groupss«««ececeerees
Reel 8rake Arm Assembly
Brake Belt Assembly--
Soring Adjust Rracket Assemhly:
BODY UN[T---=rmmvesmeenmreees
BUdY GVOUD .....................
Upper Table Front Assembly (FB2)-
Upper Table Rear Assembly (FB2)-
Upper Table Front Assenbly (F83)-
Upper Table Rear Assembly (FB3)-
Upper Table Front Assembly (FB4)-
Upper Table Rear Assembly (FB4)-
CONVEYOR SPEED
ELECTRIC/CONTROL UNIT (Electric Group)-

FR Wi4F Fooq
YN =370 -0-3-Tai-

7-F7b-h & BN =Y A=
TR 9249 -0

-114(*84)
7;/«{ B4} -

IATHRE =R e
Wit - wiws n(tsea b7
Y =T (1D-4F 2375 u)
Conveyor Electric Grouprese-erv-- . TAY BEI -
Conveyer CORtIol board Assembly 3% ¥I7HA- N
Harness Group =225 -7




[8)]

Ly bR

LOCATION OF UNITS

Pl s B S

SEALING UNIT

801-01-90004

Parts No.
ARES

Descriptian

L ]

Remarks
[

W~ W R —

€01-01-19000
€00-01-20002
€0C-01- 30002
$00-01-40002
900-01-50002
$00-01-60001
$0C-01-70002
$26-01-80002

Can Group

Slide Table Group

Press Group

Heater Groun

Seaiing Frame Group
Tension Group

feed Group

Right Bandway Stiding Group

968 K-7 1
A 770 -7 1
ZeRY T 1
55 -7 1
1
1
]
i

Py LY -7
oA -7

Ta-b 487

B Y 914BARRY B-77




ha I~

CAM GROUP

901-01-10000

1-1

hiu -7

CAM GROUP

901-01-10000

Ref.No. Parts No. Description Q'ty | Remarks
REES ARES 3 & 3 HE w &
1 900-01-10110 | Band Guide Cam Nt WAL A i
2 900-01-10120 | Left Press Cam L7472 babh 1
3 | 900-01-10130 | Heater Cam t=9-hi 1
4 900-C1-10141 | Center Press Cam t5-7" Lahk i
§ | 900-01-10150 | Slide Table Cam 33V 7-7 I3k 1
6 | 900-01-10160 |Right Press Cam 347" uahh 1
7 900-01-10170 | Right Bandway Cam BN 2F 9xibh 1
8 [ 900-01-10181 | Collar, t14 n7-, 114 3
9 900-01-10191 | Collar, t5 #7-, 15 i
10 | 900-01-10211 | Collar. t12 1, t12 1
11 | 900-01-10221 |Collar. t9 -, 19 i
12 900-01-10230 | Collar, t2 -, 12 1
13 900-01-10241 | Collar, 110.5 #3-, 110.5 1
14 | 900-01-10250 |Key, 7x7x81.5 ¥-, Tx7x81.5 i
15 000-01-10260 | Koy, 7x7x17 -, Tx7x17 1
16 | 900-01-10270 | Timing Plate B3 7 bt 1
17 | 900-01-10280 ! Seal (Arrow) P-M(ED) 2
18 | 900-01-10291  Proximity Switch Bracket BIEI(FT Foh 1
19 | 900-01-10310 | Key, 5x5xZ0 +-, 5x5xZ0 1
20 100-01-1012C : Cam Shaft End Plate A 2MIZE 77 L-b 1
21 | 0810-15§132 | V-Belt. A-32 (50Hz) VA BE, 4-32 (5042 1
0810-151131 1 V-Belt, A-31 (60Hz) VA, A-31 (B0HD) [4)]
22 | 0611-026005 ! Bearing, 6005zz AT, 60082z 1
23 0511-123516 - | Stop Ring, H-35 A7 e, H-35 1
24 S00-01-10321 : Collar, t5(8) h7-, t58) 1
4 SC0-01-10500 | Magnetic Clutch Set 0 P koreFteh 1
42 | S500-01-1060C | Magnetic Brake Set X7 39 b7 -4t 1
A3 . OC0-01-11002 | Goar Box Assambly & wlwiayTui 1
44 - 900-21-12000 | interlock Shaft Assembly SEH N0 1
5 0111-°08020 HBS, M8xZ0 4
52 0 D291-706113 | HBS-C, MEx15 MV 35 A MEXIS 1 [6T-LA
53 0111-108012 HBS, Mex12 1
54 | 0111-105025 | HBS, Wax25 3
55 0111-105015 HBS, WSx15 2
5€ | D111-104012 | HBS, W4x12 8
57 | 0311-062C10 | PY, M6 {0.0.20, t1) 1
o9 0321-081520 S¥, M8 4
£0 0321-061215 S¥, M6 o]
61 0321-05C<13 SK, M5 S
62 | 0D321-CAC8I0 | SW, M4 8




[-1-2

AWy 7h FTuiy

INTERLOCK SHAFT ASSEMBLY

900-01-12000

1-1-2

27t Tyie

INTERLOCK SHAFT ASSEMBLY

800-01-12000

Ref.No. Parts No. Jescription 0ty Remarks
Riigs MRS B 2R B 284 LI

1 800-01-12111 | Interlock Shaft b1 Pl 1

2 | 800-01-12120 | Clutch Halder kists L 1

3 | 900-01-12132 | FR Drive Pulley FRE 347 7= 1

4 | 900-01-12141 | Tension Drive Pulley T 1T 7 -0 1

5 | 900-01-12150 | Tension Clutch Collar Fr2a AT 1

[ 900-01-12160 | Key, 5x5x13 ¥-, 5x5x15 1

7 800-01-12170 | Coliar, 3.5 37—, 13.5 1

e 000-01-12180 | Collar, t10 %-, 10 1

9 | 0611-026202 |Bearing, 6202zz NI, 6202z 4

10 | 0511-151612 | Stop Ring, WR-1€ A7 U5, WR-1E 1

11 | 0511-13181C | Stop Ring, $-15 its7 Vs, §-15 1

iz 0511-123518 stop Ring, H-33 Abe 2 027, H-39 I

41 900-01-123C1 | Magnetic Clutch Set W Fbried 1 | VCE 0.5-03

51 0111-106015 HBS, N6x1% 1

52 J121-106012 HSS. WEx1Z ?

53 | 0151-104008 | "MS, N4x8 4

54 | O161-104065 | PMS, N4x85 1

55 0181-104001 HN, W4 1

56 0311-062010 P¥. W6 (0.D.20, t1) 1

§7 0321-061215 SK, U§ 1




1-2

ATARF=TH Sn-7

SLIDE TABLE GROUP

900-01-20002

274 BF=TN FN—T

1-2 SLIDE TABLE GROUP 800-01-20002
fief .No. Parts No. Description Q'ty Remarks
RLE®E . MBaES B om f 53 3 w B

1 900-01-20113 | Slide Table AV 774 1
2 | 900-01-2012Z |Band Guide Nb w4y 1
3 900-01-20131 | Slide Table Support AHF F-7 MBR 1
4 | 900-01-20140 |Stide Table Stopper AV 77 BAkR - 1
5 | 900-01-20151 |Band Width Block N 7K 945 27 0sd 1
6 | 900-01-20210 |[Slide Tahle Screw, N5x18 a-v b §rv7, NSx18 2 | SCM 435
7 | 900-01-20170 | Spring Hook C 7YY 797 C 2
8 | 900-01-20180 | Arm Shaft 7-bize2h 1
9 | 900-01-2019% |Band Stop Guide N 27 14 1
41 | 900-01-21000 |Slide Table Arm Assembly RV 7T WP -hTw4 1
4z | 900-01-22000 |[Band Guive Arm Assembly Wl B AU ? BPaia 1
51 0111-105055 HBS, M5x55 1
52 0111-105025 HBS, MSx25 1
53 0111-105018 HBS, Nox18 4
54 | 0121-108010 | HSS, N8x10 1
55 | 0151-104010 | TNS, N4x10 1
56 | 0311-051010 | PW, 5 (0.D.10) 4
57 | 0321-050913 | SW, WS 1




1-2-1

254 KF=FNT~4L T

SLIDE TABLE ARM ASSEMBLY

PE

800-01-21000

Ref .No. Parts fo. Description Q't Remarks.
RUES BB o8 2K i w =
1 800-01-21110 | Stide Table Arm 2344 57474 1
2 | 0611-026300 {Bear:ng, 63002z AT, 63002z 1
3 0411-210030 Spring Pin, @10x30 Uy, $10x30 1
4 0520-111825 Bush, MB1825DU 7 771, WB18250U 1

1-2-2

K FHABT—4L Toiq

BAND GUIDE ARM ASSEMBLY

800-01-22000

Ref .No. Parts No. Description @ty Remarks
REFS HaES B8 % K 53 3 w %
1 900-01-22110 | Band Guide Arm Nob i 4 7-L 1
2 0611-020628 Bearing, 6282z ATV, 62822 1
3 0411-308022 Spring Pin, $8x22 AT UEE @822 1




Frx -7

1-3 PRESS GROUP

800-01-30002

A S d

Ref.No. Parts No. Description 1 9ty Remarks
REES oS # 178 | E W 5

1 9C0-01-30110 | Cutter Tens.on Spring 04-513R377 1y 1

2 900-01-30120 | Spring Hook A A7V T A 1

3 | 900-01-3013C | Press Tension Spring, Right 7" 022313770y (&) 1

4 | 900-01-3014C | Press Tension Spring. Center 7" Bx33(a7" rY" () 1

5 | 900-01-30150 |Press Tension Spring, Left 70 9BIAT 0 () 1

R | 900-N1-7018G | Arm Shaft 7-ke7b 1

41 | 000 @1 31001 | Right Preas Arm Assembly S 7-LPvi 1

42 | 900-01-32001 | Center Press Arm Assembly th-P-hTvi4 1

43 | 900-01-33001 | Left Press Arm Assembly LI¥7-L7v94 1

51 0261-108010 | KSS, M8x10 ( Fiat Paint ) AR LEHR 1

N8x10, (Fi#)




Ty =T—4 Toig

3-2  CENTER PRESS ARM ASSEMBLY 800-01-32001

FA4LF=L Toa

[-3-1  RIGHT PRESS ARM ASSEMBLY  800-01-3100! !

1

52 O
Ref .No. Parts No. Description &ty Remarks
RUEE BRES M oa 2 W =3 4 " =
1 900-01-32111 | Center Press Arm -7-4 1
Ref.No. Parts No. Description 0ty Remarks 2 ¢ 900-01-32121 | Cutter Lowe- Hh-TH 1
BHER | HaES 02 % B x5 B = 3 | 900-01-32131 | Cutter Base Doy -2 1
4 | 900-D1-3113C ! Press Sorine 7027 i
1 900-01-31110 ; Right Press Arm HKT-h 1 5 | 0611-020628  Bearing. 628zz N7, 628z )
2 900-01-31121 | Cutter Upper hat-+ 3 1 6 0411-308025 | Sering Pin, ¢8x25 U, $Bx2S 1
3 | 900-01-31130 | Press Spring 7 0537 1 7| 0411-306025  Soring Pin. &6x25 I, o8x25 1
4 0611-020828 Buar ing, 6282¢ NIy, 6282 1 g 0520-111825 Bush, NB1E25DU 7«2, MBIS25DU 1
5 | 0411-308025 | Spring Pin, &8x25 AU, @8x25 1
6 0411-306025 Spring Pin, ¢6x25 A7VAE Y, $6x25 1
51 0112-005012 HBS, Mox12(SUS) 2
52 | 0161-105012  FMS, M9x12 i
53 0181-105001 HN, W5 . 1
1




L7F7—4 Tuirg

1-3-3  LEFT PRESS ARM ASSEMBLY  900-01-33001
Ref No. Parts No. Description Q'ty Remarks
AHEE Head S B & & W BR A %

1 900-01-33111 | Left Press Arn LI -4 1

2 | %0-01-33121 [ Jaw Left ERAY - 1

3 | 900-01-31130 | Press Soring 2" 029X7° 0y 1

4 | 06:1-020628 | Bearing, 628zz ATUMY |, €282z 1

5 | 0411-308025 | Spring Pin, ¢8x25 ATUE Y, G8x2s 1

6 | 0411-306025 | Spring 2in, #6x25 A7, @6x25 1

7| D820-11°8Z5 | 3ush, M318250U 7 w3z, NB18250U 1




=5~ IN-=-7

HEATER GROUP

<>

Sl\g

800-01-40002

2

Rof No. Parts Na. Bescrintinn 04y Remarks
RuiE= HNRES I R w® =
1| 900-01-4G110 | Heater Caver E-5-0 - 1
z 0690-480082 BEr 7 (HBRERKR) 1 @
(2) . 0830-480065 Safety Marking (Hot Surface) 1 EX Spec-
4 | 900-D1-40141 Heater Tension Spring b-3-5127" V" 1
~ 5 900-01-20170 Spring Hook C A7 U 77 C 1
41 900-01-41C02 Heater Assembly b-5-7v2¢ 1
42 | 900-01-42C00 | Heater Arm Assembiy t-9-7-hrvdq i
51 0141-105010 F8S, M5x10 2
9

1-4-2

«
ay

L=¥— T—& T4

HEATER ARM ASSEMBLY

/

54
L
.

900-01-42000

54
5
6
H]
w/'
Ref .No. Parts No. Description 0ty Remarks
RHLES Hams T s 3 ® =
1 900-01-42110 | Heater Arm k-3-7-4 1
2 | 900-01-42120 |Heater Arm Holder E-4-7-hky - i
3 900-01-42130 | Heater Holder b-4-$05 - 1
4 | 0611-020628 |Bearing, 628zz N7V, 62822 1
S | 0411-308018 |Spring Pin, ¢8xI8 AWy, $BxI8 1
B 0520-111825 | Bush, MB18250U 7 ¥, WBI8Z5DU 1
51 0111-105030 HBS, M5x30 z
52 ; 0131-105025 | HB. M5x25 1
52 0131-105015 HB, W5x15 1
54 0311-051208 PY, M5 2




=Y FoL—4L FN—=T

PR P2 Al FE N § )

1-5 SEALING FRAME GROUP 900-01-50002 1-5 SEALING FRAME GROUP 800-01-50002
Ref .No. Parts No. Description 0ty Remarks
REHES EPARE S B & & B BE w 3

1 | 900-01-50112 | Right Frame ESia 1
2 | 9%00-01-50121 Left Frame TR 1
3 900-01-50132 R Base FRY -1 1
4 | 900-01-50140 | Frame Stay (A EH# A7) 3
S | 900-01-50152 | Frame Stay (B) EHF-B) 1
6 0520-131815 Bush, MB1815-26FDU 7 v71, MB1B15-26FDU 2
7 | 0520-111815 Bush, MB18150U 7 %, MB18150Y 2
51 0111-108025 HBS, M8x25 4
52 | 0111-106020 HBS., N6x20 3
53 | 0111-105025 HBS, N5x25 4
54 0111 165020 HBS, WIx20 <
55 | 0321-081520 S¥, N8 4
56 | 0321-061215 b ] 1
57 | 0311-081816 P¥, M8 4
B2 v3-us13Y R, Mo 1
5% | 0131105055 HB, M5x55 1 |22
60 | 0181-105001 HN, NS 1
61 0311-051208 P¥, M5 1

10




1-6

Frial -7

TENSION GROUP

900-01-60001 1-6

Frvay -7

TENSION GROUP

900-01-60001

Ref .Ro. Parts No. Description Q'ty Remarks
A4ES HeBs B AR EH fi¢ w %
1 0-01-60112 | Band Guide Flate, Front WV NIV £ L-r (i) 1
2 | 900-01-60120 |Tensicn Roller End Plate Fryam-3-124 7 b~ 1
3 | 900-01-6013} | Tension Roller Frya/n-3- 1
4 900-01-80140 | Tension Pulley 2LV 1
5 900-01-66G151 | Touch Roller Arm Shaft B9¥0-3-F-birx 7t 1
6 900-01-60210 | Band Guide Plate, Wb 8 A 7 bt 1
Right Rear %)
7 GN-N1-A0?20 | Rand fnide Flata Callar WUk AV T L=k 1
8 | 100-02-10110 |Flap Cushion 2357 9oy 1
9 | 0810-i51536 |V-Beit, N-36 V-4'sb, N-36 1
10 | 0511-110808 ! Stop Ring, E-B ATV, B8 1
41 | 800-0%-50200 |Band Guide Plate Ko ¥ AV T -b 4]
(Right Rear)setl (af)tst
42 | 900-0t-60301 |Gear Box Set WaEE 1 | GOA-4019
43 | 900-0i-61000 | Touch Roller Arm Assembly  H9¥0-3-F-4F¥4 1
44 | 900-01-62000 |Tension Solenoid Assembly  Frra/ybi{l 7»i4 1
45 | 900-0t-63001 |Belt Tension Assembly N MY 1
51 | 0111-108025 | HBS,N8x25 4
52 | 0111-106015 | HBS.M6x15 1
53 0111-105015 HBS N5x15 4
54 0111-105012 HBS ,NSx12 4
55 0111-104012 HBS ,Mdx12 1
56 0181-106001 HH, N6 3
57 | 0221-205002 |Wing Nut, NS Bisb, W5 2
33 0291-506095 H35, MBx15 (Full Dug Puinl) ARmANMILOF 1
MBx15, (#)

59 | 0311-081816 | PW.N8 4
60 0311-06131D PV, N6 3
61 | 0311-051208 | PW.N5 2
62 | 0321-081520 | SW.N8 4
63 | 0321-061215 | SW.NG 1
64 0321-050913 SW.NS 8
65 0321-040810 SW,N4 1




1-6-1

FaFA—F—T—&L Tvirq

TOUCH ROLLER ARM ASSEMBLY 800-01-61000

¥y FA—F—T—4L Tuiq

{-6-1  TOUCH ROLLER ARM ASSEMBLY 900-01-61000
Ref.No. Parts Na. Description Q'ty Remarks
RAEFS HaEs & B B 244 & %

1 | 900-01-61710 | Touch Ro!ler Arm Bo0-3 1
2 90C-01-61120 | Touch Roller Shaft Fo¥a-5-7¢7k 1
3 90C-01-61131 | Band Guide Block, Right N7V 04V 7' 0s 0 () 1
4 | 900-01-61140 |Band Guide Block Holder N7E AN 7 Do = 1
5 | 900-01-61210 | Touch Raller 1,30-5- i
6 | 0611-026001 |Bearing. §001zz AT, 600122 2
7 0511-131210 Stop Ring. §-12 ATy, §-12 1
8 | 0511-122812 | Stop Ring, H-28 977 UsY, H-28 1
9 | 0520-131010 |Bush, WB1010-18FDU 7 ¥1, MB1010-18FDU 2
4] 900-01-61200 | Touch Rolter Set Gy¥n-5-tub M
51 0161-104010 PNS, M4x10 z
52 | 0181-108001 | HN, M3 1
53 0311-081816 P¥, W3 1
54 0321-081520 SH, M8 1

12



1-6-2

Friavl/4E Ty

TENSION SOLENQID ASSEMBLY

900-01-62000

Ref No. Parts No. Description 0ty Remarks
Ritigs s B s & W B H &

1 900-01-62110 | Tension Solenaid Base Feyas YA -2 1

2 | 900-01-62120 | Tension Solenad Adiuster FryaLJfb 7% «24- 1

3 | 0411-304015 | Spring Pin, @4x15 WU, dAx1S 1

A1 900-01-62200 | Selenoid SetfS0L2) ML ANtk (R0 2) 1| S8-1RR-BNRC(3Au)

51 0111-104008 HBS, N4x8 2

52 | 0321-040810 SW, M4 Y4

12

1-6-3

BELT TENSION ASSEMBLY

AR bFiiar Ty

Fe

o
SUANE

900-01-63001

Ref .No. Parts No. Description 0ty Remarks
BHES HaEs L 244 " o%
1 | 960-01-6311% | Idler Roller Bracket (B) 74V 3-0-5-7" 70 (B2 1
2 | 0611-020608 |[Bearing, 6082z NNy, 6082z 2
Sl 0111-108030 | HBS, M8x30 1
52 | 0181-108001 HN, M8 1
£3 £321-081520 SW. MR 1




1-7

T4—¥k =7

FEED GROUP 800-01-70002

906-01-70002 xemm

2

y
y

3 %§§
)=

Ti—¥ -7
1-7 FEED GROUP 900-01-70002
906_0] _70002 X6mm
Rel.Ny. Farts Nu. Description Q'ty Remarks
RES BaEs L BE| W ¥

1 900-G1-70112 | FR Rol ler fR 0-7- 2

2 900-01-70121 | FR Pulley FR7 Y- 2

3 | 900-01-70130 | Feed Spring 744 27" 1 1 9~15.5m
(3) | 900-01-70140 | Reverse Roller Release Soring YN -2BRHAT U4 1 | 5~6mm

4 1 900-01-70140 | Reverse Roller Release Soring N -ZRBMYIY Yz¥' 1

5 | 900-01-70151 |Feed Soring Adiuster T4=F 3702 7S ek~ 1

6 | 900-01-70162 | Reverse Uoper Snaft Lever YN 378N =S TN - 1

T 1 900-01-701711 | Feed Upper Shaft Spring Hook 1

Ta-b Tol 0 TRAT YUY Dad

8 | 900-01-70181 | Feed Band Guide Collar 4=b N2V A h3- 1

9 | 0611-026002 |Bearing, 6002zz A'TYAY, 600222 4

10 | 0611-026001 |Bearing, 60012z NTYAY, 80012z 4

1" 0491-121600 | Snap Pin, Wo.16 A7 E 7, NO.16 1

12 | 0491-120600 | Snap Pin, No. 6 7, No. 6 1

13 | 0511-131210 | Stop Ring, $-12 A7 Y, 5-12 2

14 | 0811-123212 | $top Ring, H-32 b7 U, H-32 q

15 0511-122812 Stop Ring, H-28 AT UV, R-28 4

16 0810-152308 Wicro V-Belt, 330J-3 A0V bk, 330J-3 1

17 100-04-20190 | Brake Tension Spring Ring PR eV YV Ve 1

18 | 0890-290001 | Twist Stopper PR - 1

41 | 900-01-71001 | Feed Shooter Assembly T4=F 91-9-T¥q 1
(41) | 906-50-31001 | Feed Shooter Assembly Pa-¥ 19724 1| 9~15.5mm
42 | 900-01-72000 | Feed Band Guide Assembly Ta=b rE B AN Tavg 1 | Gam,5mm,1/47
43 900-01-73000 | Feed Upper Roller Assembly 74-F Pl -0-3-Twis 1

44 | 900-01-74001 | Reverse Solenoid Joint Assembly 1

YN =ZIAV 7 AT )4

45 | 900 01 75002 | FR Belt Tensiun Assebiy FRY Bb7v5ar7are 1

46 | 900-01-76001 | FR Solenoid Assembly FRYL{E Toie 1

47 | 900-01-7700Z | Reverse Upper Roller Assembly WiV -X7oit" -0-3-7wir 1 | 8~15.5m
(47) | 906-50-32001 |Reverse Upper Raller Assembly UiV -R7sl -0~3~Pus 1 | 5~6m
S1 | 0111-105040 | HBS, M5x40 z

52 | 0111-105015 | HBS, W5x15 2

53 0111-105012 HBS, M5xi2 4

54 | 0121-106008 | HSS, M6x8 4

55 | 0181-105001 | HN, M5 1

56 C1%1-225011 CN, M5 1

ST | 0311-051208 | PW, M5 5

58 0321-050913 SH, M5 6

59 (311-061616 PN, ME 2

60 €291-105112 ! HBS-C, M5x12 IV # bh NBx12 2 |GT-LA

& 0111-104015 | HBS. Mdx1§ 2

62 181-10400t ;HN, (I3 2

14



Ta—FRrkHAF Toirg

FEED BAND GUIDE ASSEMBLY

Ta—R a~¥— Toing

900-01-71001 [-1-2 900-01-72000

906-50-31001x6mm

[-7-1

FEED SHOOTER ASSEMBLY

51

42 /
53 /
54 h /
{51} \@ /é%
LA
- . : s& 2
40 \
5
Ref.No. Parts No. Description 9ty Remarks
RUEES | Bags 3 e & K BR [
Ref No. Parts No. Description @ty Remarks
RUES #eES i & & B nE w % 1 | 800-01-72111 |Band Guide Plate, N AN T b 1
Left Rear (L)
1 | 900-01-71111 | Feed Shooter 74- 1| 9~15.5mm 2 | 800-01-72120 |Band Cuide Stopper NZF 0 AN Rboi - 1
(1 | 906-50-31t11 | Feed Shooter 71- 1| Som~1/4" 3 | 900-01-72213 |Feed Band Guide Plate 4 NN A T -t 1
7 1 9N-M-71121 | Feed Shooter Cover. Right  74- 1| 9~15.5m 4 | 900-01-72220 |Bush Collar 7 viahi- 1
(2) | 906-50-31121 | Feed Shooter Cover, Right 74 1 | 5~6mm 5 900-01-60220 | Band Guide Plate Collar NV § Y T b-M5- 1
3 | 900-01-71131 | Feed Shooter Cover, Left 2o 91—7-)11\‘»(2{) 1 | 9~15.5m 6 | 0520-130812 |Bush, LFF-0812 7 vy1, LFF-0812 1
(3) | 906-50-31131 | Feed Shooter Cover, Left 744 P2-5-0 -CFE) 1 | 5~6mm
4 200 01 71141 Adjust Plotc (A} 7 AR 1R (A 1 | 8~15.5mm 43 900-01-72100 | Fecd Bond Guide RS Y A A o 1
(4) | 906-50-31140 | Adjust Plate (B) 77 vAMT b=} (B) V| 5~6mm (Left Rear) Set [o-2-)a1
42 | 900-01-72200 |Feed Band Guide -t W N AN 1
~ 51 0111-104006 HBS, Mdxb 1 |89-~15.5mm Plate Set 7 b-Mt
(51) | 0111-104006 HBS, M4xB 2 | 5~6mm
52 0111-104030 HBS, MW4x30 1 | &3y 51 0111-104012 HBS, M4x12 1
53 | 015t-104010 | THS, M4x10 4 52 | 0111-104008 {HBS. M4x8 1
54 | 0181-104001 | HN. M4 1 53 | 0311-041008 | PW, M4 1
54 0321-040810 SK, M4 2

15




Fa~EToR—O=F— Tyird

1-7-3

5

FEED UPPER ROLLER ASSEMBLY 900-01-73000

Ref .No. Parts Ne. Description 'ty Remarks
RUEE | HaES # & 2 H uE [

1 900-01-73111 FR Upper Roller Shaft FR7+N" -0-7-374 1

2 | 900-01-73210 Feed Upper Roller F4-b 7ol -0-5- 1

3 0611-020608 Bearing, 608zz N 79V 608zz 1

4 0511-122210 Stop Ring, H-22 AT Uy, H-22 1

5 | 0511-130808 Stoo Ring, $-8 AT U0, S-8 1

41 | 900-01-73200 | Feed Upper Roller Set Za-b Tl -0-5-tyt [¢h}

W= /4D a sk Touia

[-7-4

REVERSE SOLENOID

JOINT ASSEMBLY

900-01-74001

Ref .No.

Parts No.

Description

Qty| FRemarks

RUBHE HaES . 584 " %
1 900-01-74111 | Reverse Solenoid YN =2 I advbast 1
Jeint Rod
2 | 900-01-74120 |Reverse Spring UK 337"y 1
3 | 900-01-74131 |Reverse Spring Adjuster UN =337 TS e 2 i
51 D181- 105001 HN, NS t

16



1-7-5

FR BELT TENSION ASSEMBLY

FRAR LT3y Tuig

900-01-75002

§1
N\
3 \
AN
52 &ﬁ
2 \
ER
Ay
Ref No. Parts No. Description Q"ty Remarks
SHEHS BEES &8 2 H 23 *® %
1 900-01-75113 Idier Pulley 2V 37 - 1
2 | 900-01-75122 Idier Roller Bracket {A) FAV 3-0-5-7" 399b(A) i
3 | 0611-020628 Bearing, 628zz N7, 62822 1
4 0511-122412 Stop Ring, H-Z4 AbsS Y27, H-Y8 |
51 0111-108015 HBS, N8x15 1
0311-081816 PH, M8 2

52

17



1-7-6

FRYLJ4FK FToiu

FR SOLENCID ASSEMBLY

900-01-76001

FRYL/AE Toivd

1-7-6 FR SOLENOID ASSEMBLY 900-01-76001
Ref.No. Parts No. Descrintion Q'ty Remarks
REBRS WRES 0w R = M B " =

1 900-01-76112 | FR Solencid Base FR MY A -3 1

2 | 900-01-76121 |Reverse Solenoid YN =TI 1
Link Plate 297" b=}

3 | 900-01-76132 | Feed Ro!ler Opener 24t 0-3-3-7"#- 1

4 0411-304015 Spring Pin, ¢4x15 WUy, baxIS i

§ | 0891-320010 | Bush, 6x22 B7 v, 6x22 1

[ 0411-306015 Spring Pin, @6x153 AUy, G6x15 1

a1 AN-M-76201 | Snlannid Sat{SM13) P2 MY )] 1 | SS-160-714013w)

42 | 900-01-76300 |Solenoid Set(SOL1} YL £ H(SOLT) 1 | $S-163-506C (36w)

51 | 0111-106040 | UBS, MEx40 1

52 | 0111-105045 | HBS. M5x45 1

53 | 0111-104010 | KBS, M4xiC 2

S4 | 0111-104008 | HBS, Mdx8 2

55 | 0112-0080Z5 | KBS, MAx2Z5 (SUS) | | =mxY

56 | 0181-106001 KN, N& 3

57 0181-105001 HN, NS 2

58 0181-104001 HN, M4 1

59 | 0311-0681310 | PN, N6 1

60 | 0321-040810 | SN, M4 4

18



1-1-1

UNK=RT7 o N—RA=F= Toiy

REVERSE UPPER
ROLLER ASSEMBLY

900-01-77002

906-50-32001 xemm

Ref.No Parts No. Description Q'ty Remarks
SHES LB ;Mo & WK k21 & =
1| 900-0t-73111 | FR Upper Roller Shaft FR751" -n-5-v¢ 7t 1
2 | 900-01-77120 | Reverse Upper Roiler YN -3790 G-~ 1 | 9~15.5m
{2) | 906-50-32320 Reverse Upper Roiler UN 372 —0-5— 1 |5—6&mm
3 0611-020608 Bear ing, 608zz N TIsY, 608zz 2
5 0511-130808 Stop Ring, S-8 A7 Y00, 5-8 1
41 900-01-77112 Reverse Upper Ro!ler Set YN 379N -0-3-tyb | (1) | 9~15.5mm
(41) | 906-50-32311 | Reverse Upper Ro!ler Set YN =370 -n-7-tsb | (1) | 5~6nm

1-8

REGHT BANDWAY SLIDING GROUP

BN FTz 1A=

926-01-80002

3

Ref.No. Parts No. Description 0ty Remarks
RHES BaEs &b aa 243 wm %

7 900-01-80110 | Right Bandway Arm Shaft T-hoe7t 1

2 900-01-80123 | Right Bandway Rail BN brfv-l 1

3 | 900-01-80130 Right Bandway Spring BV G427 ey 1

4 | 0811-111010 | Stop Ring, E-10 Abe7uns’, E-10 H

41 926-01-~8:001 |Right Bandway Arm Assembly BN AN G 7L 1

51 01¥1-105020 HES, N5x20 1

52 0151108016 TMS, MN5xt0 2




1-8-1

RIGHT BANDWAY ARM ASSEMBLY 926-01-81001

BRI AT =L TP

BN k24 T— Toig

1-8-1  RIGHT BANDWAY ARM ASSEMBLY 926-01-81001
Ret.No. Parts No. Description 0"ty Refiarks
RuiEs aEs B e a8 B 24 R =

1 900-01-81111 | Right Bandway Arm BN 2V 01474 1
2 | 926-01-81120 |Right Bandway Bracket BN 17 b 1
3 900-01-81130 | Spring Hook AT 90 1
5 | 900-01-81151 |Right Bandway Joint BN 2 Y a(rh 1
€ ! 0611-020638 |Bearing, 638zz NTYSY, 63822 1
7 | 0411-308020 | Spring Pin, &8x20 YA 2, 68x20 i
R 0520-131210 Bush, MR1210-20FDU 7«91, MB1210-20FDU 1
9 | 0520-111210 | Bush, MB12100U ¥ »¥a, MB1Z210DY 1
10 { 0520-140605 | Bush, 80OF-0605 7 s¥1, 8OF-0605 2
11 | 0511130607 | Stop Ring, $-6 A7 U, 56 1
12 12 926 01 81170 | Joint Bott ¥ af 4 Al 1
b1
52 | 0111-105020 | HBS, WSx20 1
53 0111-105012 HBS, M3x12 2
55 | 0181-106001 | HN, M6 1
56 | 0181-105001 | HN, M5 1
57 0311-081816 PW, M8 1
59 0311-051208 P¥, M5 2
60 0321-050313 SW, WS 6

20



T—=F 2Z9 b

2 ARCH UNIT 926-02-90000
926-02-81000 xs~emn
926-02-92000 xsmn
926-02-93000 x1 2mm
926_02'—94000 ¥14mm

\\\‘\\
S
B ™
Lw@
e

: |

-

Y

2

Ref.No. Parts No. | Description Q'ty Remarks
RtiEs HNagEes I ] 33§ w =

1 900-26-100C1 | Arch Frame & Cover Group /-#Jb—h & DN =7 i~/ 1 ! ’

2 1 926-02-200C0 | Arch Bandway Group 7-H 2 9147 -7 1 115.5 mn

(2) | 926-50-300C0 | Arch Bandway Group TN 2E Y T (1) 1 5~6, Ex3~12 mm

{2) | 926-51-200C0 | Arch Bandway Group T-FV 2} D140 8-7 [ORER"

(2) | 926-51-400C0 | Arch Bandway Group T-HV OV 9149 87 12 m

(2) | 926-51-800C0 | Arch Bandway Group TN B BT ) 114 am

3 900-02-300CC | Arch Flap Group 7-$7397 00T 1 j9~15.5 mm
(3) | 906-02-300G0 | Arch Flap Group 7-¥7797 9 -7 (1) | 5~6, Ex9~12 mm




2-1

T=F7b=4 & Hi—

ARCH FRAME

Fr—

& COVER G

7
ROUP

900-26-10000

F~F7L—4H & hit—

In—-7

2-1  ARCH FRAME & COVER GROUP  900-26-10000
Ret.No. Parts No. Description Q'ty Remarks
RHEES BadEE B W £33 " %

V| 900-02-10170 | Connecting Plate B 2

2 | 900-02-10123 |Band Guide, R:ght N7by A () 1

3 | 900-02-10131 |Band Guide Left Spacer Wb 5 4N CRYBREFIN -4 1

4 | 900-02-10140 |Label (StraPack) 57 M(StraPack) 1

5 | 900-26-12320 | Arch Frame, Right 7-$7-4 () 1 | 5004

6 | 900-20-13120 | Arch Frame, Left 7-#7b-4 (k) 1 | 5004

7 900-20-12130 | Arch Cover. Right 7300 ~ () 1 | 500K

8 | 900-20-13140 | Arch Cover. left 75N - () 1 [ 5004

9 900-61-10111 | Band Guide, Left N A () 1 | 650%

10 | 900-61-10120 | Arch Frame, Upper 7-F7v-h (1) 1 | 650%

1" 900-61-10130 | Acch Cover, Upwer 7N - (L) 1 | GSoW

12 0890-480090 ¥E (BREE) 1 | EAERe

13 | 0890-480131 BE3-7 (7-FER) 2 |EnRE
0890-480132 | Safety Marking {Arch) 2 | EX Spec.

51 0111-108015 HBS, MBx15 4

52 | 0111-105015 | KBS, W5x15 3

53 | 0111-105000 | HBS, W5x10 4

54 0151-105008 TMS, M5x8 6

55 0251-105010 HFS, M5x10 KAFUTME A, NSx10 4

56 0291-105099 HBB, M5x10 SEAUTE 9 B, M5x10 4

57 | 0311-081616 | PH, M8 4

58 0311-051208 P¥, N5 T

59 | 0321-081520 | SW, M8 4

60 | 0321-050813 | SW, M5 7

22



2-2

Z3

T—F AU RD4 FA—T

ARCH BANDWAY GROUP 926-02-20000
926-50-30000x5~6 mm
926-51-20000xs mm
926-51-40000x:2 mm
926-51-60000%14 mm

2-2

T—F NKo¥Tz4 Th—=T7

ARCH BANDWAY GROUP 926-02-20000
926-50-30000x5-6 mm
926-51-20000xs mm
926-51-40000%12 mm

926—5 ] -600009(1 4 mm
Ref.No. | Parts No. Description @ty Remarks
RHES: HaES B & 594 ® =
1 | 900-02-20110 | Bandway Corner,Left Lower WV 9, -GEF) [ 1 | 9~15.5mm
() { YUb-UZ-2U110 | Bandway Corner,left Lower Ny g, d-r-(EF) I | 5~6,Ex9~izmm
7 . 900-02-20120 | Bandway,lUpper Ny (k) 1 | 9~15.5m
12) : 906-02-20120 | Bandway,Upper N b 91{(L) 1 | 5~6om
3t 900-02-20130 | Bandway Corner,loper b o, 34-(1) 2 | 9~15.5m
(3) | 906-02-2013¢ | Bandway Corner,Upper N 914.2-1- (1) 2 | 5~6m
4 | 900-02-20141 |Bandway Corner,Right Lower N7 724,3-1-(HFF) 1| 9~15.5mn
(4) | 906-02-20140 |Bandway Corner,Right Lower A" Ub %1{,2-4-(FTF) 1 | 5~6mm
L ane-2N-13150 | Randway . Sida Ny o (R 7 | ROOK_Q~15_fmm
(5) | 906-20-13110 | Bandway,Side N o (EE) 2 | 500H,5~5mm
§ | 900-61-10140 | Bandway.left b 9{(AD) 1 | 650¥,9~15.5mm
(6) | 906-61-10110 | Bandway.left N ybed{Al) 1| 650%.5~6mm
41 | 926-02-21000 | Right Bandway Assembly BN oK {7 1 | 15.5mm
(41) | 926-50-32000 | Right Bandway Assembly BN I {793 1 | 5~6.Ex9~12mm
{41) | 926-51-22000 BN 7F 14T 1 | 9mm
(41) | 926-51-42000 BN 7N 1477y 1 | 120m
(41) | 826-51-62000 | Right Bandway Assembiy N IF 914794 1§14
51 0151-104008 | TMS, M4x8 1
52 | 0291-104101 HN-C, N4 mEERTsE U4 23




Bk d Puirg

2-2-1 RIGHT 926-02-21000
' BANDWAY ASSEMBLY 926-50-32000xs~6 mm
926-51-22000xs mm
926-51-42000%12 mn
926-51-62000x14 nm

2-2-1

BN kI Toia

RIGHT

926-02-21000

BANDWAY ASSEMBLY 926-50-32000xs~6 mm
926-51-22000x%s mm

926-51-42000x%12 mm
926-51-62000x%1 4 mm

Ref.No. Parts No. Description Q'ty Remarks
RHES HaEE B & & B ®i
! 926-02-21112 | Right Bandway. Upper /N 24 924(Lk) 1 {9~15.5m
(1) | 926-50-32122 | Right Bandway. Yoper BN A 924 (L) 1 15--6,Ex9~12nm
2 | 926-02-21120 | Band Adjuster Wb 77 228 1 {15.5mm
(2) | 926-51-62110 | Band Adjuster NUE Y w28 1 | 14nm
(2) | 926-50-32110 | Band Adjuster N ok 77 v29- 1 [ 5~6mm
(2) | 926-51-22110 |Band Adjuster NN 7Y w28- 1 | 9m
(2) | 926-51-42110 | Band Adjuster Ny 75 2Ry 1 [ 12m
2 026-02-21131 | Right Bendway, Lower AN A A (T) 1 19 -15.5um
(3) | 926-50-32131 | Right Bandway, Lower BN 924 (F) 1 | 5~6,Ex8~12mm
5 | 926-02-21152 | Right Bandway Base BN 7P 9248 -3 1 {9~15.5m
(5) | 926-50-32152 | Right Bandway Base BN 2V 924N =X 1 ) 5~6,Exd~12m
©) | 926-50-32140 | Siige Flap PO 1| 5~tam
51 0151-104012 | TNS, W4x12 2
52 [ 0151-104008 THS, M2x8 1
53 0311-041008 P, N4 2
54 0291-104101 HN-C, N4 MAES T+ M4 1
5 0321-040810 SN, N4 2z
56 | O0111-104008 | HBS, M4x8 2

24




25

2-3

T—¥73+7 Th—7

ARCH FLAP GROUP

e

41—

@y

900-02-30002

806-02-30002x6mm

T-F¥7547 Iu-7

2-3 ARCH FLAP GROUP 900-02-30002
906-02-30002x6 mrm
Ref.No. Farts No. Description Q'ty Remarks
RHES | Hafs B & & B 53 " 3
1 1900-02-30110 | Upper flap 777 (1) 1
2 1900-02-30120 | Corner Flap 14797 20
4 | 900-02-30210 | Arch Flap Spring (@0.65)  7-F797° 37 40" (¢0.65) | 20 |9 ~ 18.5 mn
906-02-30210 | Arch Flap Spring (0.55) T-F3347° 27 99 ($0.65) 8 20 [Ex9 ~ 12 mm
906-02-30210 | Arch Flap Spring (&0.65) T-$7797° 2797 ($0.65) | 17 |5~ 6, 1/4
5 | 900-02-30220 | Flap Stand 7397 3yt 29
6 |900-02-30310 |Arch Fiap Spring (@0.8)  7-F77+7° 27 924" (60.8) | 10 |9 ~ 15.5 mm
906 02 30310 | Arch Flap Sprins ($0.0) 7 1759777 90y (L 0.6) 10 [Cx% - 12 mm
906-02-30310 | Arch Flap Spring (¢0.8) 7-$3797° 27 07 (0.8) 13 |5 ~8, 1/4
T 1900-02-30412 | Right Bandway Stand ESTI NPTl i
8 [900-20-13160 | Side Flap. Right 77 (&, BE) 1| 5004
9 [900-20-13170 | Side Flap, Left 77 (2, BE) 1 | 500H
10 | 900-61-10170 | Left Flap 7347 (AQ) 1| 650K
11 | 900-02-30140 | Corner Flap(END) 1-1-7397 (MO M) 4
1Z {0491-120500 |snap in, No.5 IVF s, NoWS 2 |5~ 1zm
{12) | 0491-120500 | Smap Pin, No.5 A7 Ex, No.5 1 115.5 mm
13 | 900-02-30150 7797 8 -} 1| EA 3 me
41 | 900-02-30200 | Arch Flap Spring Set{®0.65) (203 |9 ~ 15.5 mm
F-$7797 177949 tyb (0.55)
{41) | 906-02-30200 | Arch Flap Spring Set(®0.65) (20} {Ex8 ~ 1Z nm
{41) | 906-02-30200 | Arch Flap Soring Set(®0.65) (|5 ~6, 1/4
P-$757" 20" 4t ok ($B.EE)
42 | 900-02-30300 | Arch Flap Spring Set(0.8) (913 ~ 15.5 nm
757397 A7 o} (00.8)
{42) | 906-02-30300 | Asch Flap Spring Set{¢0.8) (9) [Ex9 ~ 12 om
{42) | 306-62-30300 | Arch Flap Soring Set(®0.8) 12y |5~ 6, 1/4
P-F2797 XU b (H0.8)
43 | 900-02-3040Z |Righl Barmlway Slard el BV IR b M2~ 15.5 wn
{43) | 906-02-30402 | Right Bandway Stand Set M [Ex9 ~ 12 m
{43} | 906-02-30402 BN 7F 92 b () |5~6, 1/4
51 | 0181-105001 | HN, MS 58




7-n I=vt

3 poOL UNIT 901-03-90001

Ref.No. Parts No. Description Q'ty Remarks
SHES HAES E - nE " %
1 | 901-03-10002 | Poat Feed Group T kT4 9T 1
2 1 900-03-2000 : Sett-loading Group Y AT i

3+ 900-03-30001 : Poal Box Group 7 2020 B !




T=WT4—=F Tu=7 T=hTA=F Fu—J

3-1 POOL FEED GROUP 901-03-10002 3-1 POOL FEED GROUP 801-03-10002

Ref.No. parts No. Uescription uty Kemarks
RUES BRES I o] R W o=
1| 800-03-10111  Plate Nut 7 L-bob 1
2 | 900-04-20171 Brake Tension Am Spring 7' L-¥7/va/7-hA7 Y00’ 1
3 | 900-03-10130 : Limit $wich Bracket Vv #T7LS.BKT 1
4 | 0511-110808 - Stop Ring, E-§ AT U, E-8 1
5 | 0750-110080  Micro Switch,LS-3 MIA{v¥F, LS-3 1 | GMRON.VX-013-1A3
41 301 03 11000 - Pool Notor Assembly P74 T Y 7eia 1
42 | 900-03-12001 | Pool Shooter In Assembly 7" -872-9-{/7»s¢ 1
43 | 900-03-13000 | Pool Shooter Out Assembly  2"-4¥2-5-794744 t
44 | 900-03-14000 . Pool Touch Roller Assembly 7" -A9s30-3-T»vs 1
§1 | 0111-105025 | HBS, NSxZ5 4
52 | 0111-105010 | HBS, W5x10 1
53 | 0111-104012 | HBS, Ndx12 2
54 | 0161-106050 | PMS, MExS0 1
13 N1R1-10RNM HN. MR 1
56 0181-105001 HH, M5 1
57 | 0191-108001 | CH, M6 1
58 | 0311-061310 | PW, M§ 1
59 0311-051310 PN, M5 4
60 0311-641008 P, M4 2
61 | 0321-G50913 | SH. M5 4
62 | 0321-040810 | SW, M4 2
63 | 0111-105008 | HBS, NSx8 2
64 0161-103015 PHS, W3x13 2
65 | 0311-030805 |PW, M3 2
66 0321-030607 K, M3 2

27



T-AT—FE—F— Tuia
3-1-1 POOL FEED MOTOR ASSEMBLY  901-03-11000

—ipa=F—Ad s Ty

3-1-2 P00L78H00TER IN ASSEMBLY  800-03-12001

52

5|\§ E‘/

53

55\@ s“g;/‘

3 i

SR S
1y
' ~I™

2
Ref.No. Parts No. Description Q'ty Remar ks
Ref.Na. Parts No. Descrintion 0ty Remarks BHEE maEs & 2B 2§ #w %
RUES EBaES U ] 3 w =
H 300-03-12110 Pool Shogter In, Upper a4 (L) 1
1 ] 900-03-11110 |Pool Motor Base PEEYE SUEANES § 1 2 | 900-03-12120 | Pool Shooter In. Lower 7 -hpa-a-4(F) t
2 900-03-11121 Drive Roller b 547 0-3- 1 3 900-03-12130 Guide Plate, Right e -+ {B) 1
3 900-63-11130 | Lower Reller Shaft n7n-3-»¢ 74 1 4 900-03-12140 Poo! Shocter Guide In T -lya=t-n AN A 1
4 307-03-11120 | Poc| Motor 7 -hE-5- 1 | SF-JF,3PH, 200V S 900-03-12152 Poo! Shooter Bracket T -hya-4-7 Fheb 1
S | 100-03-10180 |Llabe!(Direction) M M (EEHR) 1
51 0111-104012 HBS, Mdx12 "2
51 01TH-106018 | KBS, M6x18 4 52 0131-105020 4B, Mox20 1
53 0121-106010 HSS, M6x10 2 93 0181-105001 HN, MS 1
54 0311-041008 PW, M4 2
55 0321-040810 SW. M4 2




L& FO—-F— Tuirs

T2 —9-FTb Turg -] -
3-1-3 POOL SHOOTER OUT ASSEMBLY 800-03-13000 3-1-4 POOL TOUCH ROLLER ASSEMBLY 800-03-14000

Ref .No. Parts No. Description 0ty Remarks
. . REES HaREs & E B 2574 w %
Ref .No. Parts No. Description Q'ty | Remarks
RUFEE | HaEE R #R| @ % 1| 900 03 14110 | Cecentric Shaft Tt 71 1
2 | 900-03-14121 | Touch Lever HaFeli - 1
1| 900-03-13110 |Pool Shooter Out, Upper 7 b1k (E) 1 3 | 900-03-14210 | Lower Roiler n7a-5- 1
2 | 900-03-13120 |Pool Shooter Out, Lower 7 -h22-5-794(F) 1 A | 0671-026504 | Bearing, 5304zz NPT, 69047z 1
3 900-03-13130 | Pool Showter Guide Out, Righl 7 i 1 y U4Y1-12U80U snag ¥in, No.b P A 2z
4 | 900-03-13140 |Pool Shaoter Guide Out, Left 7" 1 [ 0511-123716 Stop Ring, H-37 I Bk 14 1
7 | 0520-111C15 | Bush, MBIOISOU =/1, WB1015DU 2
) 3 0890-180C15 Rubber Knoz, KP-103 N -9 w7, KP-103 1
$1 0111-104010 i8S, M4x10 4
52 0311-041008 PH, W4 4
53 0321-040810 SH. M4 4 41 500-03- 14200 | Lower Roller Set n7o-3-4vt m
i
51 | 0311-061310 |PH. W5 2

29



3-2

I
n e

. & «

SELF-LOADING GROUP

\

¢

:

D ¢

Py FER Tn—7

X

900-03-20001

Py s FER -7

3-2 SELF-LOADING GROUP  300-03-20001
Ref . No. Parts No. Description Q'ty | Remarks
RuEY Bidad= Bl & B W R w 3

1| $00-03-20111 | Tube Holder Bracket F1-7 45 -7 39t 1
Z | 900-03-20212 |Wire Ty 1
3 900-03-20220 | Wire Adjust Bolt T42-77 «2bK Bb 1
4 | 900-03-20310 | Pusher Bracket T woe-7 b 1
5 | 900-03-20320 |Holder Collar 2
[ 900-03-20330 | Pucher Plate 2
7 | 900-03-20350 |Hinge Coller o §3- 1
8 | 900-03-20360 | Pusher Return Soring T yie-i8-733" sy’ 1
9 | 900-03-20371 | ¥ire Spring 94¥-27" 4y 1
10 900-03-20380 | Huld Bolt L o 3 1
11 | 0290-204100 | Nylon Nut, M4 Hostsb, M 1
12 | 0890-320013 | Spacer, 4x15 2 4=, 415 1
41 | 900-03-20202 | Pusher Wire Set 7" ve-043-ts b 1
42 | 900-03-21001 | Self-loading Flap Asseably 7°-#0/3-3&1B7597 Toie |
51 0111-105015 HBS, N5x15 2
52 0111-105012 HBS, M5x12 2
53 | 0111-104035 | MBS, WAx35 2
54 | 0111-104025 | HBS, NdxZ5 4
55 0111-104C10 HBS, N4x10 2
56 0181-106003 HN(T), M6 1
57 0181-105001 HN, WS 1
58 | 0181-104001 | HN, M4 3
59 U3 11-Us12u8 Y, Mo B
60 | 0321-050313 | S¥, M5 5
61 | 0321-040810 !S¥, M4 2

30




31

3-2-1

T=hOo5 s FRRTF9T T

SELF-LOADING
FLAP ASSEMBLY

800-03-21001

///
-
i

=

——

o

N
i%ﬂ“’%‘@uuuu

1Y

~

™~

N

@

Gor

T=WI s FERITvT T4

3-2-1

SELF-LOADING

900-03-21001

FLAP ASSEMBLY

Ref.No. Parts No. Description Q'ty | Remarks
RHES MBS ;o8 2 H 2k w *
1 900-03-21110 ° Self-loading Flap Base D9 FREIET 9T N R 1
4 | 900-03-21210 | Self-loading Flap, Right  79-7E1E7347 (%) 1
5 | 900-03-21220 |Barrier Plate N Y77 L-b 4 | 6o, 1/4"
(5) | 800-03-21220 |Barrier Plate NY77 b+ (2) | 5mm,
6 | 900-03-21230 | Magnet, 28Lx6.5WxSt 13037 #+h, 28Lx6.5Wx5t 4 | 6, 1/4"
(6 | 900-03-21230 | Magnet, 28Lx6.5Kx5t 703{13) §vb, 28Lx6.5Mx5t | () | Smm,
7 | 900-03-21310 | Self-loading Flap, left  T«3-F&MIZHT (X) 1
41 | 900-03-21200 | Se!f-lcading Flap 049+ EMIIT (B)twh 1
Right) Set
42 | 900-03-21300 | Seif-loading flap T3 EIET7 (L) bsb 1
{Loft) Sot
51 | 0161-103010 | PM3, M3x10 4
52 & 0181-103001 HN, N3 4
53 | 0311-030805 | PH, W3 4
54 | 0321-030607 |SW. W3 4




3-3

Z-n#y oz Fn—7

POOL BOX GROUP

F—hRy 2R Th-7

900-03-30001 3-3 POOL BOX GROUP  900-03-30001
906-03-300015~6mm 906-03-3000 I x5~6mm

Rot.No. Parts No. Dessription Q'ty Romarks
RHEE HaEs L ] # " Oz

1 900-03-30110 | Poo) Cover 7= - 1

2 | 900-03-30121 | Pool Box Door T -hE w02k 7 1

3 | 900-03-30130 | Door Handie V7Y Yey 1

4 | 900-03-3014] | Guide Block 4V 7 0 1 | 14~15.5m

900-03-30190 | Guide Block 54V 7 ass 1| 9~12mm
906-03-30141 | Guide Block ¥4 7 oy 1) | 5~6m

5 | 900-03-30150 | Strap Keeper K oF 4N - 1

6 | 900-03-30162 |Balance Bar Spring N3 =37y 1

7 | 900-03-30170 |Pocl Cover Holder N Ry - 4

8 | 900-03-30181 | Adjust Sprirg Hook 7Y AR U T 1

9 | 900-03-30211 | Balance Bar N 3720 - 1

10 | 990-03-30221 |Balance Bar tolder 27 Y A 1

il 900-03-20232 | Balance Bar Shaft W SUIN —pe 2} 1

12 | 900-03-30311 | Pool Switch Base 7 B3N -3 1

13 | 100-06-10180 | Insulating Sheet _em - 1

14 | 0611-060029 |Bearing, MF128Z75 ATYSY . MF128228 z

15 | 0750-110030 | Micro Switch, Li-4 T{7ar{nF, L5-4 1 | OMRON VX-013-1A3

16 100-04-20190 | Brake Tension Spring Ring Pt S v ) 1

17 | 0890-290001 Twist Stopper HARRbN - t

18 0890-160013 Magnet Catch, TL-2295 I dobdeoF, TL-2295 1

St 0113-105030 HBS, MIx30 2

52 | 0111-105010 | HBS, M5x10 2

§3 | 0111-104020 | HBS, Mdx20 1

S4 | 0141-105030 | FHS, N5x30 4

€5 | 0141-1023008 | FHS, M3x & z

56 | 0151-105010 | TMS. M5x10 2

57 0161-105050 PMS, M5x50 1

58 | 0161-104020 | PWS, Mdx20 3

39 0161-104008 FN3, Mdx 8 z

60 | 0161-103018 | PNS, M3x18 2z

61 | 0181-108001 | KN, M6 1

62 | 0181-105001 HN. M5 3

63 G181-104001 HN, M4 4

64 | 0191-10600t | CN. M6 1

65 0111-105025 HBS, M5x25 1

66 | 0311-061310 | PH, M6 1

67 0311-051208 PH. M5 7

(] 0311-041008 P, M4 2

89 0311-030805 PH, M3 2

70 0321-050913 SK. M5 5

m 0321-040B10 5K, M4 2

72 0391-051010 PH, M5(0.Dep10) 2

32




=) 1=y

3

|
\
\ 4 REEL UNIT 900-04-90002
|
Ref.No. Parts No. Description 0ty Remarks
REES Hafs B & & B 2§ w
1 | 900-04-10000 |Reel Group Y=15 -7 1
2 | 900-04-20002 |Reel Control Group Y-HHE -7 1

33

4-1

Y= In~7

REEL GROUP

N

800-04-10000



V=N In-7

4-1 REEL GROUP 900-04-10000
Ref .No. Parts No. Description @'ty | Remarks
Ritiws [Ty -2 8 & & 38 3 o 5
1 900-04-10110 | Reel Guard, Front -l -+ (BT 1
2 | 900-04-10120 | Reel Guard, Rear - - (k) 1
3 100-04-10110 [ Reel Nut Handle b ST IVIng ) 1
4 125-04-10112 | Reel in Circular Y-MrF-¥15- 1
5 | 125-04-10122 |Reel QOut Circular 9-ATIH-$a3- 1
7 125-04-10210 | Rear Nut Potwk 3
8 | 615-04-10150 |Reel Center Guide Y-MeA-y ¥ 3
9 | 0890-4B0004 | Arrow Label(Right Direction) Y-MEERMAIN ML) i
41 | 900-04-11000 | Free Angle Bracket Hoider Assembly 1
2U=F0 MY T b T
51 0017-106025 | HBS-S, MW6x25 1
52 | 0017-106012 | MBS-S, MBx12 §
53 | 0111-506025 | HBS, MEx2S 2
54 | 0111-114020 | HBS, N14x20 3
55 0311-561310 PY, U6 2
56 0311062016 PY, W6 (0.D. 20, t1) 1
57 | 0321-143026 | SV, Mi4 3

FN=TFoINT Ty bFNY= Foyig

4-1-1

FREE ANGLE BRACKET
HOLDER ASSEMBLY

900-04-11000

Ref.Ko. Parts No. Description 0ty Remarks
RYES BEES B & E2H B w3

1| 900-04-11110 | Free Angle Bracket Holder 7U-7v2" 47" Fhul4hy - 1

2 100-04-11131 NV h A n-5- 1 1 9nell EOBA

249-04-11120 | Free Angle Rol ler FY-F72" ho~3- 1) |EX, EHD5~6m
E LAY
3 249-04-11130 | Free Angle PU=72 -5 F sk 1
Rolter Bracket

4 0421-106030 Rivet, ¢6x30 YN b, & 6x30 2

5 0511-210500 PN, #6 7 yvateb, @6 2

51 0181-106001 HN, M6 2

52 0291-106103 HSS, M6x15 BT IERS 2

kY %), ¥ex1s




U—L¥@BIN—-7 y—LHuI—7

4-2 REEL CONTROL GROUP  900-04-20002 4-2 REEL CONTROL GROUP  900-04-20002

Ref.No. Parts No. Description Q'ty | Remarks
5% RaES HaEs # & & R R %
; 113 ;
@\ / 1| 900-04-20111 ' Reel Unit Base Y-B1ZskA K 1
e 10 2 | %00-04-20120 Reel Shaft V-1 1
\ 3 | 900-04-20130 Reel Shaft Collar Y- Thh3- 1
12 f\ = 4 | %00-04-2014Z |Brake Tension Holder 7 -35/0avEM - i
i 5 | 900-04-20150 |Brake Tension Holder Shaft  #b¥ —#vJb 1
1 24/ . 6 | %00-04-20161 |Brake Belt Tightener 7 b4 b - 1
3 @X S~ 7 | 900-04-20171 |Brake Tension Arm Spring 7 bR suas 70370y 1
13 ~ e 8 900 04 20180 |Bearing Spacc Collar AT PUFY AN ARS 1
/ 9 | 0770-140040 | Spacer -4 2z
10 § 100-04-20270 |Reel Brake Pulley Y-AT 147 -y 1
11§ 0611-026005 |Bearing, 6005zz N Ty, 600522 2
12 V11124718 $top King, H-4/ AbeS N7, HA s
13 | 0511-111916 | Stop Ring. E-19 ATy, E-19 1
14 1 0511-111210 [ Stop Ring, E-12 A7, E-12 3
15 | 0520-111515 | Bush, WB1515DU 7' 972, NB1515DU Z
17 | 100-04-20190 |Brake Tension Spring Ring 7' L-3F/0as27 Yo' 4o 1
41 900-04-21001 | Ree! Brake Arm Assembly Y-AF L-4T-bTvi4 1
42 | 900-04-22000 |Brake Belt Assembly 7 VAN BT e 1
43 | 900-04-23001 | Spring Adjust Bracket Assembly 1
FTU T AINT Fe bl T
51 0111-506020 | HBS, MW6x20 1
52 | 0111-505010 HBS, W5x10 2
53 | 0111-106020 | HBS, WEx20 3
54 0121-106020 HSS, N6x20 4
55 | 0131-106020 | HB, MEx20 3
56 | 0181-106001 | HN, W 3
57 | 0321-061215 | SW, M§ 3
58 D321-050913 SH. W5 2
53 | 0491-106001 HN-F, N6 3

35



4-2-1

U=RTL—%F—4 Toba

REEL BRAKE ARM ASSEMBLY

900-04-21001

Parts No.
Bangs

~ e

900-04-21112
100-04-11131
249-04-11120

100-04-22110

0421-106030
0511-210600
0311-081816
100-04-20190

Description
¥ & %5
Ree| Brake Arm J-A7 L-47-h
N N4 -5
Free Angla Rollar PI-7oY A0-3-
Free Slide Pi=x3 Y 0-3-7" 3yt
Roller Bracket
Rivet, ¢6x30 N sb, $6x30
PN, @6 7 ovrteb, 06
PR, N8
Brake Tension 7 b-¥5ryar

Spring Ring AU Y

4-2-2

BRAKE BELT ASSEMBLY

Th—%<WF Tuie

900-04-22000

Ref .No. Parts No. Description Remarks
RBHHE Bafs B & & B ® %
1 $00-04-22111 | Brake Belt VA A
2 900-04-22120 | Brake Beit Holder T =5 Y -
3 | 900-04-22130 | Brake Belt Hoider Coilar  7'L~%A" Mtany' -p3-
51 0112-004020 KBS, M4x20 (SUS)
52 0291-204100 HN, M4




ATYLTTVe2 L TIT 9 Tova

4-2-3 SPRING ADJUST 900-04-23001
BRACKET ASSEMBLY
52
Ref.No. Parts No. Description Q'ty Remar ks
RitES HaEs B a2 W 544 w 2
1 900-04-23110 | Spring Adjust Bracket AU TS 03T Fhh 1
2 | 300-01-72140 | Feed Ypper Roller Spring Adjuster 1
Je-t Fol ~0-3-27" Y27 79 v 29~
$ 0221-206002 Wing Nut, M6 #iak, M6 t
52 0181-106001 HN, N6 1

37



e azvk Rys Tn—~7

5 BODY UNIT 926-05-90001 5-1 BODY GROUP 926-05-10001
927-05-90001 927-05-10001
928-05-80001 928-05-10001
54
54 1 42

RefNo. Parts No. Descrigtion Q'ty | Remarks
AMES| MSBE T Bl ® #
1 926-05-10001 Body Group AFUN-7 1 | FB2
927-05-10001 | Body Group K587 1 (B8

928-05-10001 Body Group FTrR-7 1 |FB4




RF1 Th—F

5-1 BODY GROUP 926-05-10001
927-05-10001
928-05-10001
RafNo. Parts Noo. Deseription o'ty Remarks
AHER BRAES ) HE | WA
1| 901-05-1p212 | Body Frame A -4 1 .
2 | 900-05-10121 Front Doar, Right JaT () 1
3 | 900-05-10130 Front Door, Left 24T () 1
4 | 901-05-10220 | Bottom Board &5 1
5 | 900-05-10151 Rear Pans! yrIaky 1
3 900-05-10161 Sida Apron #4FI70s 1 |esaw
9 500-05-10191 Rear Oparation Cover TR RN - 1
10 901-05-10241 Powar Supply Switch Brackat Ty=3-s209 1
" 900-05-10220 Arch Cover Stay, Right T-FAN-17- (&) 1
12 | 900-05-1023¢ | Arch Cover Stay, Left P-FAN-27- (D 1
13 900-05- 10241 388 (WIN OBLID 1
900-BG-5U127 Lavel (How 1© Luad Stiap) 1 Fx Spac
14 | 500-03-10251 38k A 1
800-80-50131 Labe! (Rur) 1 |ExSpec
16 | 900-a0-50114 | Trensformer Gover 1 |A,E. GSpae
17 0896 130190 Cactar, Fivad 25— (A% 2
8 0890-130198 Caster, Free el- (A E) H
19 0890-160002 Magnet Gatch, G-100-B-2 9'49b4y9F, C-100-B-2 1
20 | oBso-480083 EBEV-) (BRAWD 1
(200 | 0890-480063 Safety Marking (Elestricel, L) 1
21 901-26-13110 | Rail, Right v-¥ 40 4
22 | 901-26-1314f | Raflection Bracket RATERAHR 2
23 901-05-11410 Front Oparation Box Cover TUUMRHEF IR BN - 1
4 926-05-11001 Upper Table (Frant) Assambly ~ L@T-7'# CD 7934 1
a2 | 926-05-12001 Upper Table (Rear) Assembly EET-TH B Trie 1
@1} | 927-05-11001 Upper Table (Fron® Assembly  _EET-2'% (D 7994 W]
(42 927-05-12001 Upper Table (Rear) Assembly EHEF-TH ) Tt %))
(41 | 928-05-11001 Ugper Table (Front) Assembly ~ LE7-7'F (KD 7934 [
(42) | 920-05-12001 Upper Table (Rear) Assambly IEF-TH G T [
51 | 0890560002 Nut, RF-4 #1b, RF-4 ]
52 | 9111-106012 HBS, M6x12 18
53 | 0111-105010 HBS, M5x%10 4 |
54 | 0142006012 FMS, W8x12 4
55 | 0151-105035 TMS, M5x35 1 ‘
56 | 0151-105008 TMS, M5xB 11 !
57 | 0151-104008 TMS, MAxE 2 | AE.GSpec.
ad V152~003000 THD, MS=0 (BUE) 4
80 | 0161-103008 PMS, M3x8 2
62 | 0181-103001 HN, M3 2
83 | o211-081310 PW. MB 18
[ 0211-020RNS PW. M3 2 i
68 | u3sz1-os1215 SW, M8 8 '
67 | 0321-050913 SW. M5 4
88 | 0321-030407 sw, M3 2
69 | 0431-105004 HN-F, M6 4
70 | o151-104008 TMS, M4x8 2
7 0026-105008 HBS-SP, M5x8 4
72 | 0131-104008 HB, Mdx3 2
73 | 0131-104012 HB, M4xi2 4
74 | 0321-040810 SwW, M4 4
75 | o0311-041008 PW, M4 4




10

LEF=~TN B Tyin

5-1-1 UPPER TABLE FRONT ASSEMBLY 926-05-11001 5-1-1

UPPER TABLE FRONT ASSEMBLY

EEF-T W Fyig

926-05-11001

Rof.No. Parta No. Desoription Qty | Remarla
RAHER| #H5ES & Ha
1 926-05-11113 | Upper Tebla, Front LET-T'F (D) t
2 | 926-05-12128 | Motor Bracket (B) £-4-775 90 (B 1
3 | 826-05-11131 | Drive Raller BHu-5- 1
4 926-05-11150 Bearing Case AT E-X 2
5 | 926-05-11160 | Conveyar Roller Shaft (S) ToA¥a -3~ redk (S) 4 |L=62
5 | 049D-104028 Koy. 5x5x28 $-, Sx5x2B =
7 926-05-11190 Drive Roller Pufley win-3-7-4- 2 | ¢=304
B | 926-06-11220 | Convayor Roller Brackat (A) WAYA-3-T380h () 2
9 | 117-05-11212 | Conveyor Guids Roll AR E-3 2
10 928-05-11251 Aidler 743~ 2
11 QIR-NK- 11960 Tan Plata JaTTL=b 2
12 926-05-11270 Photo Switzh Rail Balt PLISERLIRNEY 2 2
13 | 901-05-11270 | Plats Nut Te-btat 1
14 901-26-13181 Rail, Front Laft U=k, WIE 1
15 | 117-05-11430 | Spacer -4 8 | ¢=12, t=2
16 | 0611-020606 Ball Bearing, 6062z F=pnT7Ury, 60622 8
17 0611-026002 Ball Boaring, BIO02zz F-pa'7)2y, se02zZ 4
18 | o0s10-152318 Gonveyar Belt, 140J-8 LATNRE, 1400-8 1 | BANDO
19 | 0810-152347 Conveyor Belt, 190.-15 WAYATRE, 190J-15 2 | BANDO
20 0090-5060022 Nut, 1A-4 1ok, 1A-4 z
21 0850-190006 Knob, A-42-C-8 WF, A-42-C-6 1
2 0830-480138 FARMRYDTES) 1
0890-480139 Label {CAUTION,, Balt Tansion) 1
29 RGN -ARNNTA 3L CEEAEh AT 1
0890-480078 Safsty Marking (Conveyor Belt) 1
24 0890-480130 Label {an arrow} 3AK (RED 1
25 | 0780-160101 Geard Motor Fy-tE-4- 1| GM-J90W1/75
51 0111-106085 HBS, M6x85 4
§2 | 0141-106045 FMS, MBx45 4
53 | 0141-106015 FMS, M6x1§ 8
54 | 0141-104030 FMS, M4x30 2
55 | 0141-163003 FMS, M3x3 3
56 | 0121-105008 HSS, M5x8 2
57 | 01z1-105005 HSS, M5x5 4
58 0152-104008 TMS. M4ix8 4
58 0141-105012 FMS, MSx32 2
60 | 0181-106001 HN, M8 4
81 0321-061215 SW, M8 8
62 | 0311-081310 PW, MB 4




5-1

2

LEF~TN 8 Toi4

UPPER TABLE REAR ASSEMBLY

§26-05-12001

THEF-TL B Puiq

5-1-2 UPPER TABLE REAR ASSEMBLY 926-05-12001
RefNo. Parts No. Description Q'ty | Remarks
RUES HERE BeAH B wOF

1| 926-05-12113 Upper Table, Rear LET-70 () 1
2 Y26-Ud-T1123 Motor Bracxkat (A) 1
3 | 926-05-11131 | Drive Roller 1 .
4| 926-05-11150 | Bearing Case ATy 2
§ | 926-05-11160 | Conveyor Roller Shaft (S} 2uA"F-5- 47k (S) 4 |62
8 | 0499-104028 Key, 5x5x28 $-, 5x5x28 k3
7 | 026-05-11190 | Drive Raller Puliey BRe-3-7-9- 2 | ¢p-a84
8 | 926-05-11220 Gonveyor Roller Brackst (A} :/»\ pn- 7’ 1
9 | 117-05-§1212 | Conveyor Guida Roll 2
10 | 926-05-11251 | Aidier 2
1" 926-05-11260 Tap Plate 2
12 | 926-05-11270 | Photo Switch Rail Bolt pEINL D T 1 2
13 | 901-05-11270 | Plate Nut Tv-tiat 1
14 | 801-26-13190 Rail, Rear Laft b=k, BE 1
15 11/-Us-11830 spacer A% g | p-42, +-2
16 | 0611-020606 Ball Bearing, 6062z KT, 60622 8
17 | 0B11-026002 Ball Bearing, 60022z F-pATYNY, B902ZZ 4
18 | 0810-15231% Conveyor Belt, 1400-8 INEARE, 14048 1 1 BANDO
10 aR10-162947 Lonveyor Balt, 100118 AYATEATLE. 1804-15 1 3BANDO
20 | 0810152326 Convayor Belt, 159J-15 I9AFABE, 158-15 1 |BANDO
21 | 0890-560022 Nut, 1A-4 +1b, 1A-4 2
22 | 0850-480138 AR (N MRV O TR 1
0B90-430138 Label {CAUTION, Belt Tension) 1
23 | 0890-480076 INh (FEAENTR 1
0BSOC- 480078 Safaty Marking (Gonveyor Belt) 1
24 | 0890-480130 Labsl (an arrow) AR (RED t
25 | 0780-160101 Geard Motor Fy-be-9- 1 | GM-J3OW1/75
27 | 0890190008 Knob, A-42-C-6 oF. A-42-C-8 1
28 | 926-05-11321 Free Roller Spacer PURLES Y UL & 1
29 | 926-05-11290 | Fres Roller 1
30 | B26-05-11311 | Free Roller Shaft I)-0-3-5g7h 1 | L=dd4
31 926-05-11280 Canvayor Roller Bracket (D) WAYA-5-738 9 (O) 1
51 | 0111-106085 HBS, M6xS5 4
52 | 0141-106045 FMS, M6x 45 4
§3 | 0141-106015 FMS, MBx15 s
54 | 0141-104030 FMS, Méx 30 2
55 [ 0141-103003 FMS, M3x3 3
56 | o0121-105008 HSS, M6x8 2
37 Q121- 109003 H33, M35 4
58 | 0152-104008 ™S, Mdx8 4
59 | 0141-105012 FMS, M5x12 2
50 | 0181-106001 HN, M8 4
81 0321-06121% |W, MA 4
52 | 0311-061310 PW, M5 4
84 | 0121-103003 HSS, M3x3 1

41




TEF-TNV W Ty EEFTIL B Tuig

5-1-1 UPPER TABLE FRONT ASSEMBLY 927-05-11001 5-1-1 UPPER TABLE FRONT ASSEMBLY _927-05-11001

Ref Na. Parts No. Description 'ty | Remarks
18 RHES| #2EFS & & H 3 *
56 4| 927-05-11114 | Upper Table, Front EHF-7H G 1
v § 2 | 928-05-12123 Motor Brackat (B) =9-7779H (B 1
4 17 3 927-03-11131 Oriva Rollar o3 i
4 | 926-05-11150 Baaring Cass ATy E-2 2
' 5 | 826-05-11160 | Gonveyor Rollar Shaft (S) AN 4TI (S) 2 |64
6 0489- 104028 Key, 5x5x28 -, 5x5x28 -4
7 { 526-05-11180 | Orive Roller Pulley B#0-3-3'-4- R LY
8 | 926-05-11220 | Gonveyor Roller Bracket (A) TNYO-5~7379h (A 2
9 | 117-05-11212 | Convayar Guids Roll AN R 3
10 | 928-05-11251" | Aldler 7443~ k]
11 | 626-06-11260 | Tap Plate 39771~k 2
12 | 926-05-11270 | Photo Switch Rail Bolt LTSN 2z
13 | 901-05-11270 | Plate Nut Th~tat 1
14 | 901-26-13181 Rall, Front Left b=k, Wi 1
15 117-05-11430 Bpacer FN-%- 10 | p=12, =2
10 U511-U2UsUE Ball Bearing, tutzz =727, BUOLL 12
17 | 0611-026802 Ball Bearing, 6302zz A-bATYSY, 680222 4
18 | 0840-152313 Convayar Belt. 140J-8 WAEARE, 140J-8 t | BANDO
19 | 0810-152347 Conveyor Belt. 180J-15 TAEARh, 100J-15 2 | BANDO
20 0200-620022 Nut, 1A-4 Fol, 1A-4 L]
21 | 0890-190008 Knob, A-42-G-8 BFE, A-42-C-6 1
22 | 08s0-480138 FAB MBSO 1
0830-480139 Label (GAUTION, Belt Tension) 1
23 | 0830-480076 N (FERATIMED 1
Da90-480078 Safety Marking (Canveyor Bei) 1
24 | 0890-480130 | Label (an arrow) FNH (R 3
25 | 0780-160101 | Geard Motor F1-pe-0- 1| BM-J2OW1/75
27 | 0810152304 Canveyor Balt, 140J-15 ToATARE, 1400415 1 | BANDO
$28-05-/]32002 | ##705-TIIO | Convayor Roller Shaft EIIS RS RT3 1| L=74
29 927-05-11280 Canveyor Roller Bracket (E) 3 2
30 | 927-05-11340 | Cenvayor Rallar Shaft 1| L=2at
kal 927-05-11211 Conveyor Roller Spacer (S) 2 | L=385
5t | 0111-106095 |- HBS. MBxS5
0141-106045 FMS, MEx45
0141-106015 FMS, M8x15

0141-103003 FMS, Max3
0121-1a5008 HSS, MBxB
57 0121-105005 HSS, M5%x5
a8 0192~=i04008 T™MS, m4xs
53 0141-105012 FMS, MSx12
80
81
A2

52
53
54 0141-104030 FMS, M4x30
]
56

0181~106001 HN, M6
0321-061215 SW, M6
0311-081310 PW, Mé

N O R B R R -




! EmF=TL & Teiu

UPPER TABLE REAR ASSEMBLY

5-1-2

§27-05-12001

LETFI & Tyq

5-1-2 UPPER TABLE RCAR AGSCMDLY 927-05 12001
RetNo. Parts No. Description Q'ty Remarks
RUBH|  HaRES B 6 A Wt A A

1 §27-05-12113 Upper Tabla, Hear TE-7Y G 1

2 926-05-11123 Motor Bracket (A) £-5-7'343h (&) 1 N

3 | 927-05-11191 Drive Rofler Egpn-3- 1

4 926-05-11150 Bearing Case AT 2 2

§ | 926-05-11160 | Conveyor Raller Shaft (S) JUNFE-T-947H(S) 2 | 1=62

6 | 0439-104028 Kay, 5x5x28 §-, 5x5x28 i

7 | 926-05-11180 | Drive Rollar Pulley B¥n-5-7'-9- 2 | p=084

8 926-05- 11220 Conveyor Roller Bracket (A) A R-3-7"3 49} (A 1

9 117-05-11212 Convevor Guide Roll AT RN a

10 | 926-05-11251 | Aidier T443- 3

11 926-05-11260 | Tap Plate 3977 V-b 2

12 926-05-11270 | Phota Switch Rail Bolt FHRR{9FL-NE R 2

13 | 001-05-11270 | Plate Nut Th-btot 1

14 | 901-26-13190 | Rail, Roar Lat v-n, @& i

15 117-05-11430 Spater An-4- 10 | §=2, t=2

18 0611-020606 Ball Baaring, 606zz -7y, 808Z2Z 12

17 0611-026902 Ball Baaring, 69022z F-WNTY0Y, e%022Z 4

10 0010-152019 Gonveyor Balt, 140J 8 AATYATAL, 140J-8 1 BANDD

19 0810-152347 Canveyor Balt, 190J-15 A'FARE, 180J-15 1 |BANDO

20 | 0810-152326 Conveyor Balt, 159J-15 WARARY, 1580415 2 | BANDO

21 0890-560022 Nut, 1A-4 t7h, 14-4 2

22 0890-480138 AN (NUMRY O TR 1
0890-480139 Labsl (GAUTION, Belt Tension) 1

23 0890-480076 AR (EERETRER 1
0890-480078 Safaty Marking (Gonveyor Belt) 1

24 0880-450130 Label (an arrow) Nk (KD 1

2 0780-160101 Gaard Motor $-bE-- 1 | GM-J80W1/75

27 | 0890-190006 Knob, A-42-G-6 1

28 926-05-11321 Frea Roller Spacer 1

29 926-05-11280 | Free Roller i

30 926-05-11311 Frea Roller Shaft 1 |L=e4

31 926-05-11280 | Conveyor Rolier Bracket (D) 1

32 927-05-11280 | Conveyor Roller Bracket (E} 2

33 928-05-11330 | Conveyor Roller Shait 1| L=74

34 927-05-11340 | Canvevor Rolier Shaft YN ED~3-522h 1| L=2a1

35 927-05-11211 Conveyor Roller Spacer (S} 1ARI-F-28 -4 (8) 2 |L=385

51 0111-106085 HBS, M6x95 4

52 0141-106045 FMS, MEXa5 4

53 0141-106015 FMS, MBx15 12

54 0141-104030 FMS, M4x30 2

55 0141-103003 FMS, M3x3 3

€6 @121 106008 HES, MEx38 ?

57 0121-105005 HSS, Mix5 8

58 0152104008 TMS, Méx8 4

] 0141-105012 FMS, M5x12 2

6 0181- 106001 HN, M6 4

61 0321-061215 SW, M6 8

62 0311-061310 PW, M8 4
& | o0121-103003 HSS, M3x3 1
. 43




o-1-1

& 17

56 g8

LEHF-THN B Toiu

LETF-T 0 Foba

UPPER TABLE FRONT ASSEMBLY 928-05-11001 5-1-1 UPPER TABLE FRONT ASSEMBLY  928-05-11001
RelNo. Parts No. Usseription Wty Hemarks
REBE| #EES # & & w &
i1 1 | 928-05-11111 | Upper Table, Front LEF-T (0D 1
/ 2 | 926.05.12123 | Motor Bracket (B) F-2-7"50ak (R 1
3 [ 928-05-11141 | Drive Roller, Left BHO-5-, & t
4 | 928-05-11131 Drive Raller, Right B#Ho-3-, & i
5 | B28-05-11150 Bearing Caee ATV E-3 5
6 | 0499-104028 Kay, 5x5x28 %, 5x5x28 i®
7 | 926-05-11180 { Orive Rolier Pulley 2 | =384
B 926-05-11220 Canveyaor Rollar Bracket {A) 2
9 | 117-08-11212 | Conveyor Guide Roif 4
10 | 926-05-11251 | Aider 4
1 926-05-11260 Tap Plale L]
12 | 926-05-11270 Photo Switch Rail Bolt FthRA9FL-NE M 2
13 | 901-05-11270 | Plate Nut Tb-bisb 1
14 | 901-26-13181 | Rail, Front Left b-b, WE i
15 117-05-11430 Snacar Ta'=$ 12§ =12, =2
18 | 0611-020606 Ball Bearing, B06zz F-pATI08, 0622 16
17 | 0811-028902 Ball Bearing, 69022z #-RATI0Y, 690222 10
18 | oB10-152319 Conveyor Balt, 140J-8 WAEASE, 1400-8 1 | BANDO
19 DB10-152347 Conveyor Belt, 190J-15 JUATRATRE, 190J-15 4 | BANDO
20 | 0880-560022 Mut, 1A-4 trh. 1A-4 z
21 | 0890-190006 Knob, A-42-G-6 BE. A-42-C-6 1
22 | 0890-480145 INK (NHHRY DR 1
0800-480148 Label (CAUTION, Belt Tension) 1
o0 | o0090-4000Te VN (FERELRBY 1
0B90-480078 Safety Marking (Gonveyor Belt} 1
24 | 0890-460130 Labe! (an arrow) F4°) (RH) 1
25 0780-1801C1 Gaard Motor ¥y-re-4- 1 GM-J90W1,/75
27 | 928-05-11170 | Driva Pullay Cover FTTU-pn- 1
28 928-05-11211 Convayor Roller Spacer WA F0-F-2AT- = 4 | L=43
29 117-05-11330 Universal Joint TN =Y R 1
30 928-06-11160 Convayar Shaft RPZS P20 4 L=162
1] 928-05-11230 Gonveyar Roller Bracket (B} A'¥0-5-7'3 57k (B 2
51 | 0111-106085 HBS, Méx%5 4
52 | 0141-106045 FMS, MBx4§ 10
B3 0141 106015 FME, MBxi5 2
54 | 0141-104030 FMS. M4x30 2
55 0141-103003 FMS, M3x2 3
56 | 0121-105008 HSS, M5x3 2
57 0121-105005 HSS, M5x§ 4
58 | 0152-104008 TMS, Méx8 10
59 | 0141-105012 FMS, M5x12 2
60 | 0181-106001 HN, M6 4
5 61 | 0321-061215 SW, M6 8
g 62 | U3-061310 PW, ME 4
% 28 Q{ 1510 21 §4 | 0121-105006 HSS, M5xB 4
15 ﬁ < ‘{Cé 15
%16 e
15, / 574> s
1516 % 30 -
A0
15 8

M




5-1-2

56—1

TERF-FL B T i

UPPER TABLE REAR ASSEMBLY

928-05-12001 5-1-2

UPPER TABEL REAR ASSEMBLY

EmT—IN # Fyia

928-05-12001

Rel.No. Parts No. Description Qty Remarks
RHES HEES BaAH HE| R F
1 928-05-12111 tppar Tahla, Rear FET-T () 1
2 | 926-05-11123 | Motor Bracket (&) E-9~75h 1
3 928-05-11941 Drive Rollar, Left BYo-5-, & 1
4| 928-05-11131 Drive Rolisr, Right ®omo-j-, 1
5 | 926-05-11150 Boaring Case ATYA -2 3
8 | 0489-104028 Key, 5x5x28 ¥-, Sx5x28 k3
7 926-05-11190 Drive Rollar Pulley Ryn-3-7-9- 2 | $=384
8 | B26-05-11220 Gonvayer Roller Bracket (A) WAYR-7-7534 A 2
9 117-05-11212 Conveyar Guide Rolt TAAEHAYI-R 4
10 528-05-112561 Aldler TAH a
1 926-05-11260 Tap Plate $97 7Vt H
12 926-05-11270 Photo Switch Rall Bolt I R{IFL-AE R 2
13 | 901-05-11270 Plate Nut Tttt 1
14 901 .28-12140 Rall, Raar | aft L=t 8% 1
15 | 117-05-11430 | Spacer A4~ 12 | =12, t=2
18 | 0811-020606 Ball Bearing, 6062z K-pa 7027, 60622 16
17 | 0611-026802 Ball Bearing, 690222 F-pA"70yY, 890222 10
18 0810-152319 Gonveyor Balt, 140.J-8 AATRARD, 1400-8 1 | BANDO
19 | 0810-152347 Gonveyor Bait, 190J-15 WAEARE, 190J-15 3 | BANDO
20 | 0890-560022 Nut, 1A-4 +ab, 1A-4 2
21 | 0890-190006 Knob, A-42-G-6 ME, A-42-G-6 1
22 | 0890-480145 IR (VHIRHOTEIR) | 1
0090-40014G Lalol {CAUTION. Doll Tensivn) 1
23 | 0890-480078 INHEERFIER 1
0890-480078 Safety Marking (Conveyor Balt} 1
24 | 0890-480130 Label (an arrow) AR CRED 1
25 | 0780-160101 Geard Motor Fy-be-4- 1 [ GM-J30W1/75
27 | 928-D5-11170 Driva Pulley Cover F3TY-)-an'- 1
28 928-05-11211 Gonvayor Roller Spacer IUARA-F-247-4 - 4 |L=43
29 | 117-05-11330 Universal Joint RV VTP 1
30 | 928-05-111560 Gonveyor Shaft A PYYIE 3 {L=162
3t 928-05-11340 Gonveyor Shaft EVAS #2721 1 [L=103
32 928-05-11330 Convayar Shaft B2 P51 1 1L=74
33 | 926-05-11311 Fres Roller Shaft 79-0-3-47% 1 |Leaa
34 | 926-05-11200 Fras Roller 79-2-3- 1
a5 286 05-11021 Free Ruiter Opaser EX B I o 4 1
6 928-05- 11350 Convayar Rollsr Brackat (C) IUATPR-3-7 949} (C) 1
37 | 92B-05-11230 | Gonveyor Holler Brackat (B} IVAPR-3-7 349}k (B) 1
38 | 0810-152326 Conveyar Belt, 158J-15 WARABE, 159018 1 | BANDO
51 | 0111-106085 HBS, MEx95 4
52 | 0141-106045 FMS, M6x 45 10
53 | 0141-106015 FMS, M6x 15 12
54 | 0141-104030 FMS, M4x30 2
55 | 0141-103003 FMS, M3x3 3
86 0121-105008 HSS, M5x8 2
57 | 0121-105005 HSS, M5x5 4
58 | DI52-104008 TMS, Mdx3 10
59 [ 0141-105012 FMS, M5x12 2
60 | 0181-106001 HN, M6 4
61 | 0321-061215 SW, M6 El
62 | 0311-081310 PW, M6 4
64 0121-103003 HSS, M3x3 1
6 | o0121-105006 HSS, M5x8 4

45




®F B® 2= b
ELECTRIC CONTROL UNIT  901-06-90000
/K -7

6-1 ELECTRIC GROUP 901-06-10000
|

e



BE ## 1=k

ELECTRIC GONTROL UNIT

g Sn—7

901-06-90000

|
l 6-1 ELECTRIC GROUP 901-06-10000
of.No. Parto No. Dcaariptien Q'ty Remarka
HES  ARES k| o H
E 1| 0780-110003 y-4arE-y- 1 | EM-DBF, 3PH, 200V
| 0780-110009 | Sealing Motor 1 [ $B-JR,3PH, 200V
» 2| 900-06-10120 | Proximity Switch, LS-1 iHER{r#, LS-1 1
I 3 | 900-06-10130 | Proximity Switch, LS-2 WEHER{9F, LS-2 1
f 4 | 900-06-10140 | Proximity Switch, LS-5 sEiER{9F. LS-5 1
| § | 900-06-10213 | Transformer Basza F3y14°=1 1
6 | 900-26-25311 | Haater Transformer E-4-b522 1
' 7| 90-26-25320 | Transformer (for IG. Boardy  $UBISIYR 1
8 | 0770-160159 Transformer (for Power Supply)  #IfiIt322 1 | 380/400/415V
0770-160024 Tranofermar {for Pawsr Bupply)  HIfHI 352 1 | A Bpoc. 22O/B40V
9 | 900-06-10190 | Terminal (12P) 3-3th (12P) 1 | MK20-12P
10 | 100-26-16120 | Timing Motor Pulley S{3uE-4-7-4- 1 |50Hz
100-06-10130 | Timing Motor Pulley JLTAE-§~T0) - 1 [60Hz
T 901-05-13120 Motor idier Puliey FX VL K| b S el 1
12 901-05-13112 M1 |dler Bracket MIT{5-7 -1~ 1
13 | 901-05-10232 | Motor Spacer E-§-2a'-¢- 1
i4 | 900-06-10160 | Smoke Fan AE-471Y 1 | MMF-08C24DM-FO3
i 15 | 900-06-10171 | Smoke Fan Bracket 129775759k 1
i 16 | o730-110003 Powar Supply Switch (MB) 7'b-3- (MB) 1 | MB30-CS, 3P, 10A
) 17 | 0740-110232 Terminal (2P) §-3F b @P) 1 | MK20-2P
/ 18 | 911-05-10130 | Front Operation Box B{EE 12 BD 1
19 | 911-05-10140 | Operation Box Fixing Plate BRI TR 1
20 | 901-05-10110 | Operation Panel BIEEN 1
21 | 0710-140042 | Operation Ready Switch BARAERF 1 | AIBT-90A1-05EW
(with Lamp}
22 | 0710-120033 Salector Switch (Feed/Reverse) P04 {7¥ (IE) 1 | ASN33ZCE-TK1557
23 | 0710-110108 Stop Switch #7803 {27 (f81L) 1 | AVN3ZC1-R-TK-1557
24 | 0710-1101Q7 Start Switch FRE0A (97 GRED 1 [ABN1ZCI-G
o8 0710 180010 Dial FALR O AE B 2 K-32
26 | 0770-220011 Variable Resistor -4 i | RV24YN20SB, 1KQ
27 | 0770-210004 | Rotary Switch PiRA{F 1 | SRF114-2
28 0710-170233 Emergency Plata 1 | GE Spsc.
30 | oB90-S60U17 Mulu Sensar Adapter ThIEIY-19T7 - 2 1LS-8M-3
31 ] 0750-120080 Phatocall Switch KA (¥ 2 | E3Z-61
32 | 0890-320009 | Spacer, 6X5 A4~ 6X5 4
33 | 0611-026300 Bearing, 6300zz A7USY, 6300zz 2
34 | 0511-t23518 Stop Ring, H-35 RHTYYY, H-2B 2
35 | 0740-120147 Card Conmentor 2-F349%- 2 | TSA-iL
36 | 0740-120136 Gord Connentor 1-Fa304- 1 [Tsa-2L
37 | 0750-120143 Retlector Board 220 2 | E39-R1

6
6-1

®E ¥® 1-st

ELECTRIC CONTROL UNIT

RE Ju-7

ELECTRIC GROUP

901-06-90000
801-06-10000

Ref.No. Parts No. Description Q'ty | Remarks
RHES HaES B & BB BE %
51 0311-110045 HBS, M10x45 ‘ 1
52 | 0111-108075 | HBS, MBx7S P2
53 | 0111-108070 | HBS. MBx70 2
54 | 0111-106012 | HBS. MbxiZ 4
55 0111-105008 HBS, M5x8 6
56 | 0161-105020 | PMS, M5x20 4
57 | C161-104015 | PMS, M4xi5 2
58 0036-104012 PMS-SP, MAx12 2
59 0C36-104008 | PMS-5P, N4xB 4
60 0036-103008 PMS-SP, M3x8 2
61 | 0151-104010 | TMS, M4x10 4
6z | 0151-104008 | TMS, Maxs 4
63 0151-103017 TS, H3x17 4
64 | 0142-003012 | FMS, M3x12(SUS) 2
65 | 0181-110001 | BN, M0 H
66 0049-108001 HF-N, N8 4
67 0181-106001 HN, M6 4
68 0181-104001 HN, ¥4 2
69 | 0311-102120 | PN. ¥10 2
70 | 0311-081816 | PN, M8 z
N 0311-062016 PN, M6(&20,11.6) 4
72 0311-051208 P¥, 8
73 0311-030805 P, M3 4
74 0321-081520 SW, M3 2
75 0321-061215 SW, MG 8
76 | 0321-050913 | SW. W5 8
7 0321 040010 S¥, M4 2
78 | 0321-030507 | SW, M3 4
79 | 0121-106010 | HSS, MBx1D 4
80 | 0152-004008 | THS, N4xB(SUS) 4

48



6-2
6-2

-1

| IL—7

CONTROL GROUP

A bA=NRy 7 Tolg

CONTROL BOX ASSEMBLY

901-06-20000
901-06-21000

Ref.No. Parts No. Description Q'ty Remarks
REEHS MeaEs B a8 & B B2 w %
1 901-26-19110 | Control Box Asseably IR0 993754 1 ¢ 3PH, 200V
2 0890-480064 Labe! (WARNING) 1 Ex Spec.
51 | 0151-104008 | THS, Mdx3 2

49

JvRTRESN-T

6-3 CONVEYOR ELECTRIG GROUP 901-06-40001
Afadi—F—kw
6-3-1 INVERTER SET 901-06-40400
TN
L
RS N
NS ~.
i e ,.
RN
&\f“\\ e g
Ny
N
A




av~y BE In—T

901-06-40001

6-3 CONVEYOR ELEGTRIG GROUP
Lori—H—tub

| 6-81 INVFRTER SET 901-06-40400
Rat.Na. Parts No. Description Qty Hemarks
RES| HEBET HE) & &

1| 901-06-40120 Inverter Set Base A'=R 1 B

2 | 0780-210037 Invertar T 1 | vFS7-2004P

3| 0730-120066 Thermal Relay B34 -2 2 |TR-ONH/3 0.96~145A

4 | 0720-130041 Relay Y- 2 | GeB-4BND DC24V

5 | 901-06-40220 | Terminal §-itk 1 | F-155,20PL200

41 | 901-06-40400 inverter Set {yn"-4-tsk 1

b-3-2

JAXD4NE—

NOIZE FILTCR
S

RetNo. Parts o, Desoription Gty | R
marks
BuEs| HaES & 2|
1 0730-150026 Noize Filter HL248- 1 NF3005A-MJ
51 0151-105006 TMS, MS5xB 2




6-4  HARNESS GROUP  911-06-30001

cml
i / OPERATION
R PANEL
CONNECTOR

CN2
Y {LS1 TIMING ,—}—’
[ Ls2 | HoME PastTION I
z

2 ——  [UST]REVERSE PULSE oletzlgle
our OF STRAP LLL
FRT ] (LS8) PHOTOCELL SW!TCH

- LS4 | POOL @/
ono|oPTion conngeTen ;D / (1at BTRAPPING)
1

PH2 | {L87) PHOTOCELL SWITCH

P
27

. [TBR1 | BRAKE FOR GEAR BOX {2nd STRAPPING)
GLUTCH FOR GEAR BOX p \
INVERTER /@
s GLUTCH FOR TENSION SET
SOLENOID FOR REVERSE

RG-BFB

s SOLENDID FOR TENSION .
CoNTROL SOLENDID FOR FORWARD
Eo—l SMOKE FAN = Fis ;D’T 3P CONNECTOR %
,-U MiZ
[ H1_] SEALING MOTOR L f @/\': (20) \
—J)/ L Forreo woron oo

NT
R1/R2
81/82
T1/T2
uE
Vs
WS

CONVEYOR

N7
R1

—

3P CONNECTOR CONVEYOR
l— ------ . _ _ _ -'I;R_ANS S-ET - MOTOR
' FOOT SW(OPTION) , cONNECTOR — o — -
v [Fsw]] ni 1 < HEATER NOIZE H
— L-- e 3 }__j TRANSFORMER E FILTER (CE Spec.) !
CNG 1 TR2 }| _..—._-_._...._____-___I

s2
i w4 CONTROL
X2 TRANSFORMER
© O, (orr ]

3¢

AC380Y, 400V, 416V
50Hz

2¢
AC220V, ACZ40V,
50/60HKz




6-4 N—2A -7 911-06-30001
RUER| NSEF B MR @

1 911-81-10301 | #REENIAES 1

1-1 | 901-26-19130 CON-1 B2 {71 0]

1-2 801-26-19140 BiEn e [¢3]

1-3 | si1-06-30230 | 7TatA{vTRARA [}

2 911-06-30150 CON-2 3ha{s113))-88 1

a 911-08-30110 | BRI-7k 1

4 911-06-30142 GON-4 7'b-#, 977%, YWV R GE-1710) 1

5 900-26-34150 CCN-5 £-3-% 1

8 900-26-34130 CON-6 }738 1

7 p7d0 120102 oA HE-4=1374- 1

8 0740-120183 WA EE-4-040- 2 |Nos-163-R

9 0740-120150 2Er{zFaibe- 2 |wcs-163-P

10 911-06-30170 SOL4 7-7 PR TS 1 |ELP-02V

1 911-06-30180 Ls7,8 M 1

12 911-06-20160 | 2:PA{7FRIMR i

14 o01-06-30i80 | t-3-¥ 1

14 900-26-34120 | TV-1-# 1

15 811-28-13170 | F-TAEHRAM 1

16 F£L-Yo-130 F-IHEHT ) MM 1

17 929.06-30120 | F-7MEBHEI-I-A 1

18 011-06-30220 | LS7, LS8 (Bt i 1

10 000-26-17110 9249 E 904 124 | 33—

19-1 | or10-160028 293 2149F 0 | sk

19-2 | 0740-120189 J9ba{vfathh- ) |ELR-02V

53




62

6-4

N=3AT V=7

RG-2FB
1. C,
HHE o2

911-06-30001

R
2P
axye-

BEN Ay b

CKN2

CREIEFZA
BARE
BEA" MR
—— —[Usa | ot T

LS4 |7' -AY3vE

Yaviliharsrs—

P1
27
1

/

! PH1 |(L58)ﬁl7\41f

(1B bk Birid)

} PH2 |(Ls7)5ﬂxw¥

[TBR1 ] avia-a7" v—%
AsbA-AY59F
ZHIMY59F

EEYL/ AL
ZRARYLIAE @

(soLa] ERvv/ AL
[sFW ] 2E-277Y

— T | y=l Yy 2=

{0 ~¥—kv}

[§23: NPT 14 ¢ 3]

I !
TR2 }
; TR!

w4
X2
Y2
X1
Y1

1-
E-4-+522 |
HAFSUR !
|
!
|

3¢

AC380V, 400V, 415V
§0Hz

3¢

AC220V, AC240V,
50/60Hz



6-4 HARNESS GROUP 911-06-30001
RefNo. Parts No. Description Q'ty | Remarks
1 911-81-10301 Operation Pane! Sat 1
11| €o1-28-19130 CON-1 Wirs Harnaes (Oparation Paneft o
1-2 901-26-19140 Wira Harness (Operatian Panel) 1)
1-3 911-06-30230 Wire Harnass (Foat Switch) 1))
1 911-86-10101 Operation Panel Set 1 | CE Spec,
1-1 801-26-19130 GON-1 Wire Harness (Operation Panel) [4)]
1-2 901-26-19140 Wire Harness (Operation Pane() (¢}
1-3 | 911-06-30230 Wire Harness (Foot Switch} [9)]
1-4 911-86-10110 ¥ira Harness (Doer Switch) [4)]
2 911-06-30150 CON-2 Wire Harness (Limit Switch) 1
3 911-BD-6011% 1| Wire Hamess (Power Supply Switch) 1
4 $11-06-30142 GON-4 Wire Harness (Supplemental Control Box) 1
5 D04-96-10108 CON-5 Wira Harnaxe (Matnr) 1
6 901-26-19180 CON-§ Wire Harness (Transformter) 1
7 801-80-60128 { | Wira Harness (Power Supply) 1
8 911-08-30170 Wire Harness {Solenoid, Na.4} 1
9 911-80-6¢160 Wire Harnaess (Foot Switch) 1
10 0740-120058 Faot Switch Gonnector 1
11 911-06-30180 Wire Harness (LS8} 1
12 911-06-30230 Wire Harness (Foot Switch} 1
13 901-06-30180 Wire Harnesa (Heater) 1
4 901-26- 19170 Wire Hernyss (Main Tieisfuen) Al
15 911-80-60190 Wire Harness (Power Supply far Canveyor) 1
18 922-D8-30130 Wire Harness (Conveyor with Cennector) 1
17 922-06-30120 Wire Harness {Gonveyor with Cannector) 1
18 911-06-30220 Wire Harness (Phato Tube) 1
19 100-B0-10260 .| Foot Switch Assembly (with Connector) 1
18-1 0710-160025 Foat Switch (1) | sF-1
19-2 | 0740-160060 Foot Switch Connector (1) | RT16-GP3M
20 0740-120192 Conveyor Motor Cannector 2 | NCS-163-R
21 0740-120193 Convayor Motar Cannactor 2 | NCS-163-P
22 911-80-BM17¢ Wire Harness (Noize Filter, First} 1 | CE Spec.
23 311-60-59160 Vi Haingsa (Nvize Tilter, Gecond} 1 | ce spoe.

51




